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TEST REPORT CERTIFICATION

Applicant - Sony Corporation
Manufacturer . Sony Corporation
Product :  Wireless Speaker
FCC ID : AKS8LFS50G
(A) Model No. : LF-S50G
(B) Power Supply : DCISY
(C) Test Voltage . DC 15V From Adaptor Input 120V/60Hz

Tested for comply with:
FCC CFR47 Part 15 Subpart E

Test procedure used:
ANSI C63.10: 2013
KDB789033D01

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to confirm
comply with all the FCC Part 15 Subpart E requirements. The test results are contained in this test report
and AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. is assumed full responsibility for the accuracy
and completeness of these tests. Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC and IC requirements. This report contains data that are not covered
by the NVLAP accreditation.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring this
product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in part without
written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the federal government.

Date of Test : Jun.01~Jul.04,2017 Report of date: Jul.31,2017

Prepared by : A\_Ww\ TQ&J( —{7\/ Reviewed by : }//\‘P’\/\
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission FCC Part 15: 15.207 PASS
Radiated Emission FCC Part 15: 15.209 PASS
Band Edge Compliance FCC Part 15: 15.407 PASS
6dB&26Bandwidth Test FCC Part 15: 15.407(a) PASS
Output Power Test FCC Part 15: 15.407(a) PASS
Power Spectral Density Test FCC Part 15: 15.407(a) PASS
Frequency Stability FCC Part 15: 15.407(g) PASS
Antenna requirement FCC Part 15: 15.203 PASS
N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product : Wireless Speaker

Model No. : LF-S50G

FCC ID : AKSLFS50G

Radio : IEEE802.11 a/b/g/n; Bluetooth V3.0+EDR; Bluetooth V4.2; NFC Rx
Operation : IEEE 802.11a:

Frequency 5180MHz—5240MHz; 5260MHz—5320MHz

5500MHz—5700MHz; 5745MHz—5825MHz
IEEE 802.11b: 2412MHz—2462MHz

IEEE 802.11g: 2412MHz—2462MHz
IEEE802.11nHT20: 2412MHz—2462MHz;
5180MHz—5240MHz; 5260MHz—5320MHz
5500MHz—5700MHz; 5745MHz—5825MHz
IEEE802.11nHT40:

5190MHz—5230MHz; 5270MHz—5310MHz
5510MHz—5670MHz; 5755MHz—5795MHz
Bluetooth : 2402-2480MHz

NFC: 13.56MHz

Modulation : IEEE 802.11b: DSSS(CCK,DQPSK,BPSK)
Technology IEEE 802.11a/g: OFDM(64QAM, 16QAM, 256QAM, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, 256QAM,BPSK)
Bluetooth V3.0+EDR: GFSK, n/4DQPSK,8-DPSK
Bluetooth V4.2:GFSK
NFC: ASK

Antenna Assembly : Antenna Type: FPC Board
Gain Bluetooth: 2.1dBi

WIFI 2.4GHz: 2.1dBi

WIFI 5GHz:

Band 1: 6.02dBi

Band 2: 6.09dBi

Band 3: 5.41dB1

Band 4: 6.39dBi

Loop Antenna for NFC

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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Applicant : Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0075 Japan

Manufacturer : Sony Corporation
1-7-1 Konan Minato-ku Tokyo, 108-0075 Japan

Power Adaptor : Manufacturer: Sony, M/N: AC-E1525
Input: AC 100-240V; 50/60Hz, 1.0A
Output: DC 15V, 2.5A
DC Cable: Unshielded, Undetachable, 1.6m

Date of Test : Jun.01~Jul.04,2017
Date of Receipt : May.30,2017
Remark : This report only for WiFi 5G.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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2.2.Test Information

A special test software was used to control EUT work in Continuous TX mode (nearly 100%
duty cycle), and select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency

(Mbps)(see Note) (MHz)

6 Low :CH36 5180

6 Middle: CH40 5200

6 High: CH48 5240

6 Low :CHS52 5260

6 Middle: CH60 5300

6 High: CH64 5320

IEEE 802.11a 6 Low :CH100 5500
6 Middle: CH120 5600

6 High: CH140 5700

6 Low :CH149 5745

6 Middle: CH157 5785

6 High: CH165 5825

MCS0 Low :CH36 5180

MCS0 Middle: CH40 5200

MCS0 High: CH48 5240

MCS0 Low :CHS52 5260

MCS0 Middle: CH60 5300

MCS0 High: CH64 5320

IEEE 802.11nHT20 MCS0 Low :CH100 5500
MCS0 Middle: CH120 5600

MCSO0 High: CH140 5700

MCS0 Low :CH149 5745

MCSO0 Middle: CH157 5785

MCS0 High: CH165 5825

MCS0 Low :CH38 5190

MCS0 High: CH46 5230

MCSO Low :CH54 5270

MCS0 High: CH62 5310

IEEE 802.11nHT40 MCS0 Low :CH102 5510
MCS0 High: CH134 5670

MCSO0 Low :CHI151 5755

MCS0 High: CH159 5795

Note: 1. According exploratory test, EUT will have maximum output power in

those data rate, so those data rate were used for all test.

Note: 2. 11a use SISO Mode. Use ANT1 which has the worst case emission for the
Radiated emission and band edge measurement, 11ac/n use MIMO Mode,
test with two antenna transmit simultaneously and comply with
KDB662911D01 V02r01.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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2.3.Tested Supporting System Details

No. Description ACS No. Manufacturer Model Serial Number
N/A DELL PP09S N/A
1. Notebook Power Cord: Unshielded, Detachabled, 1.8m

Power Adaptor: Manufacturer: DELL, M/N: LA65NS1-00
Cable: Unshielded, Detachabled, 4.0m(Bond one ferrite core)

2.4.Block diagram of connection between the EUT and simulators

AC Mains «———— Adaptor EUT

AC Mains <+— Adaptor Notebook

(EUT: Wireless Speaker)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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2.5. Test Facility

Site Description

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Kefeng Road, Science & Technology
Park, Nanshan District , Shenzhen, Guangdong,
China

Name of Firm

Certificated by Industry Canada
EMC Lab. . Registration Number: IC 5183A-1
Valid Date: May.07, 2020

Certificated by DAKKS, Germany
Registration No: D-PL-12151-01-00
Valid Date: Dec.07, 2021

Accredited by NVLAP, USA

NVLAP Code: 200372-0
Valid Date: Mar.31, 2018

2.6. Measurement Uncertainty (95% confidence levels, k=2)

Test [tem Uncertainty
Uncertainty for Conduction emission test
in No. 1 Conduction

3.2dB(150KHz to 30MHz)

2.8dB(30~200MHz, Polarization: H)
Uncertainty for Radiation Emission test 2.8dB(30~200MHz, Polarization: V)

in 3m chamber 3.0dB(200M~1GHz, Polarization: H)
3.0dB(200M~1GHz, Polarization: V)
Uncertainty for Radiation Emission test 5.8dB(1~6GHz, Distance: 3m)
in 3m chamber(1GHz-18GHz) 5.8dB(6~18GHz, Distance: 3m)

Uncertainty for Radiated Spurious

Emission test in RF chamber 3.6dB
Uncertainty for'CQnduction Spurious 5 0dB
emission test

Uncertainty for Output power test 0.8dB

Uncertainty for Bandwidth test 83kHz
Uncertainty for DC power test 0.1%
Uncertainty for test site temperature and 0.6C

humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item Equipment Manufacturer Model No. | Serial No. | Last Cal. |Cal. Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,17 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 | Apr.22,17| 1 Year
3. L.I.S.N Rohde & Schwarz ENV216 102160  |[Mar.06.17| 1 Year
4. L.I.S.N.#2 Kyoritsu KNW-403D| 8-1750-2 |Apr.22,17 1 Year
5. I.S.N. TESEQ S751 24559 Mar.06.17|  l.year
6. Terminator Hubersuhner 50Q No.1 Apr.23,17| 1 Year
7. Terminator Hubersuhner 50Q No.2 Apr.23,17| 1 Year
8. RF Cable MIYAZAKI 3D-2W No.l Apr.23,17 lYear
9. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.22,17| 1 Year
10. Test Software AUDIX e3 6.100913a N/A N/A
Note: N/A means Not applicable.
3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
L ] L ] A
80cm
0.8m|
=~
LISN#1 LISN#2 B §
—

:50Q Terminator

3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~46*
500kHz ~ SMHz 56 46
SMHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the
commission requirement and operating regulations in a manner which tends to maximize its
emission characteristics in a normal application.

3.4.1. Wireless Speaker (EUT)

Model Number : LF-S50G
Serial Number : N/A

3.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turn on the power of all equipments.

3.5.3.PC run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT Power
Via PC connected to the power mains through a line impedance stabilization network (L.I.S.N.
1#). This provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of]
the test setup and photographs). The AC line are checked to find out the maximum conducted
emission. In order to find the maximum emission levels, the relative positions of equipment and
all of the interface cables shall be changed according to ANSI C63.10: 2013 on Conducted
Emission Test.

The bandwidth of test receiver (R & S ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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5180-5240MHz Band:

Data: 3 File: C: and il i E@ACS170Q1061-FCC IDLEMG (4) Data: 4 File: C: and il i E@ACS170Q1061-FCC IDLEMG (4)
oo Level (dBuv) Date: 2017-06-24 oo Level (dBuv) Date: 2017-06-24
70.0 70.0
CC CC
0.0 FCCPART 15E 0.0 FCCPART 15E
cC G cC G
500 FCC PART 15 E (AVG) 50.0 FCC PART 15 E (AVG)
40.0) 1 | 40.0) i
30.0] U 30.0 1
20.0 20.0
10.0 10.0
"0.15 0.5 1 2 5 10 20 30 "0.15 0.5 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no. Data no. : 3 Site no. : 3m Chamber Data no. : 4
Dis. / Ant. Ant. pol. : Dis. / Ant. -antenna Ant. pol.
Limit : FCC PART 15 E Limit : FCC PART 15 E
Env. / Ins. @ 22.8%C/56% Enginesr : Garry Env. / Ins. : 22.8%C/56% Enginesr : Garry
EUT @ W/N:LF-350G EUT @ W/N:LF-350G
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : WiFi Tx Mode Test Mode : WiFi Tx Mode
Ant. Cable Emission Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  {dB/m)  (dB) (dBuV] (dBuV/m) (dBu¥/m) (dB) (MHz)  {dB/m)  (dB) (dBuV] (dBuV/m) (dBu¥/m) (dB)
1 0.170 9.51 0.01 24.60 34.12 54.94 20.82 Average 1 0.174 9.47 0.01 25.60 35.08 54.77 19.69 Average
2 0.170 9.51 0.01 33.62 43.14 64,94 21.80 QP 2 0.174 9.47 0.01 34.15 43.63 84,77 21.14 Qp
3 0.408 9.50 0.0z 28.50 38.02 47.73 9.71 Average 3 0.383 5.42 0.0z 25.40 38.84 47.589 9.15 Average
4 0.408 8.50 0.0z 3z.80  4z.3z 57.73 15.41 QF 4 0.393 9.4z 0.0z 33.60 43.04 57.99 14.85 QF
5 0.505 9.50 0.03 20.30 29.83 46.00 16.17 Average 5 0.505 9.31 0.03 20.40 29.74 46.00 16.26 Average
6 0.505 9.50 0.03 29.37 38.890 56.00 17.10 QP 6 0.505 9.31 0.03 29.44 38.78 56.00 17.22 QF
7 0.923 9.45 0.05 17.80 27.34 46.00 16.66 Average 7 1.229 9.35 0.05 17.30 26.70 46.00 19.30 Average
8 0.923 9.49 0.05 26.44 35.98 56.00  z0.02 w3 8 1.229  9.35 0.05 26.95  36.35 5&.00 19.65 w3
9 1.403 9.49 0.05 18.60 28.14 46.00 17.86 Average 9 1.418 9.35 0.05 15.61 28.01 46.00 17.99 Average
10 1.403 9.45 0.05 27.14 36.68 56.00 19.32 QP 10 1.418 9.35 0.05 27.14 36.54 56.00 19.46 QF
11 2.167 9.45 0.06 17.60 27.15 46.00 18.85 Average 11 2.086 9.36 0.06 17.60 27.02 46.00 16.98 Average
1z 2.167 9.49 0.06 26.77 36.32 56.00 19.68 3 1z Z.088 9.36 0.06 26.90 36.32 56.00 19.68 3
Remarks: 1. Emission level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE helow the official 2. The emission levels that are 20dE helow the official
limit are not reported. limit are not reported.
5260-5320MHz Band:
.
Data: 3 File: C:1 and Setti ini UL EACS17Q1061-FCC IDEMG (4) Data: 4 File: C:1 and Setti ini UL EACS17Q1061-FCC IDEMG (4)
onLEVEl (dBUV) Date: 2017-06-24 oo Level (dBuv) Date: 2017-06-24
70.0] 70.0]
CC CC
500 FCCPART 15E 600 FCCPART 15E
G, CC G,
500 ART 15 E (AVG) 500 FCC PART 15 E (AVG)
40.0 T T 400 o7
30.0] T 30.0] 1
20.0] 20.0]
10.0] 10.0]
“015 05 1 2 5 10 20 30 “015 05 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no. H Data no. @ 3 Fite no. t 3m Chamber Data no. %
Dis. / Ant. ant. pol. : Dis. / Ant. @ ——-—-- antenna ant. pol. :
Limit : FCC PART 15 E Limit : FCC PART 15 E
Tnv. / Tns. @ 22.8%C/56% Engineer : Garry Env. / Tns. @ 22.8%C/56% Enginesr : Garry
EUT : M/H:LF-S50G EUT : M/H:LF-S50G
Power rating : AC 120V/&0Hz Power rating : AC 120V/&0Hz
Test Mode : WiFi Tx Mode Test Mode : WiFi Tx Mode
Ant. Cahle Emission Ant. Cahle Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m)  (dB) (dBuV) (dBuV/m (dBuV/m) [dE) (MHz)  (dB/m)  (dB) (dBuV) (dBuV/m (dBuV/m) [dE)
1 0.170 9.51 0.01 24.60 34.12 54.94 20.82 Average 1 0.174 9.47 0.01 25.60 35.08 54.77 19.69 Average
2 0.170 9.51 0.01 33.62 43.14 64.94 21.80 QP 2 0.174 9.47 0.01 34.15 43.63 64.77 21.14 QF
3 0.408 9.50 0.0z 28.50 38.02 47.73 9.71 Average 3 0.393 9.42 0.0z 29.40 3g8.84 47.99 9.15 Average
4 0.4086 9.50 0.0z 3z.80 42.32 57.73 15.41 QP 4 0.393 9.42 0.0z 33.60 43.04 57.99 14.95 Qp
5 0.505 9.50 0.03 20.30 28.83 46.00 16.17 Average 5 0.505 9.31 0.03 20.40 258.74 46.00 16.26 Average
3 0.505  5.50 0.03 29.37 38.90 Se.00 17.10 w3 3 0.505  9.31 0.03 29.44  38.78 Se.00 17.22 w3
7 0.923 9.49 0.05 17.80 27.34 46.00 18.66 Average 7 1.z229 9.35 0.05 17.30 26.70 46.00 19.30 Average
8 0.923 9.45 0.05 26.44 35.%98 56.00 20.02 QP 8 1.229 9.35 0.05 26.85 36.35 56.00 19.65 QF
9 1.403 9.45 0.05 18.60 28.14 46.00 17.86 Average 9 1.418 9.35 0.05 18.61 28.01 46.00 17.99 Average
i} 1.403 9.49 0.05 27.14 36.68 56.00 19.32 3 i} 1.418 9.35 0.05 27.14 36.54 56.00 19.46 3
11 2.167 9.49 0.06 17.60 27.15 46.00 18.85 Average 11 Z.088 9.36 0.06 17.60 27.02 46.00 18.98 Average
12 2.167 9.45 0.06 26.77 36.32 56.00 19.68 QP 12 2.086 9.36 0.06 26.380 36.32 56.00 19.68 QF
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
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5500-5700MHz Band:

Data: 3 File: C: and il i E@ACS170Q1061-FCC IDLEMG (4) Data: 4 File: C: and il i E@ACS170Q1061-FCC IDLEMG (4)
oo Level (dBuv) Date: 2017-06-24 oo Level (dBuv) Date: 2017-06-24
70.0 70.0
CC CC
0.0 FCCPART 15E 0.0 FCCPART 15E
cC G cC G
500 FCC PART 15 E (AVG) 50.0 FCC PART 15 E (AVG)
40.0) 1 | 40.0) i
30.0] U 30.0 1
20.0 20.0
10.0 10.0
"0.15 0.5 1 2 5 10 20 30 "0.15 0.5 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no. Data no. : 3 Site no. : 3m Chamber Data no. : 4
Dis. / Ant. Ant. pol. : Dis. / Ant. -antenna Ant. pol.
Limit : FCC PART 15 E Limit : FCC PART 15 E
Env. / Ins. @ 22.8%C/56% Enginesr : Garry Env. / Ins. : 22.8%C/56% Enginesr : Garry
EUT @ W/N:LF-350G EUT @ W/N:LF-350G
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode : WiFi Tx Mode Test Mode : WiFi Tx Mode
Ant. Cable Emission Ant. Cable Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  {dB/m)  (dB) (dBuV] (dBuV/m) (dBu¥/m) (dB) (MHz)  {dB/m)  (dB) (dBuV] (dBuV/m) (dBu¥/m) (dB)
1 0.170 9.51 0.01 24.60 34.12 54.94 20.82 Average 1 0.174 9.47 0.01 25.60 35.08 54.77 19.69 Average
2 0.170 9.51 0.01 33.62 43.14 64,94 21.80 QP 2 0.174 9.47 0.01 34.15 43.63 84,77 21.14 Qp
3 0.408 9.50 0.0z 28.50 38.02 47.73 9.71 Average 3 0.383 5.42 0.0z 25.40 38.84 47.589 9.15 Average
4 0.408 8.50 0.0z 3z.80  4z.3z 57.73 15.41 QF 4 0.393 9.4z 0.0z 33.60 43.04 57.99 14.85 QF
5 0.505 9.50 0.03 20.30 29.83 46.00 16.17 Average 5 0.505 9.31 0.03 20.40 29.74 46.00 16.26 Average
6 0.505 9.50 0.03 29.37 38.890 56.00 17.10 QP 6 0.505 9.31 0.03 29.44 38.78 56.00 17.22 QF
7 0.923 9.45 0.05 17.80 27.34 46.00 16.66 Average 7 1.229 9.35 0.05 17.30 26.70 46.00 19.30 Average
8 0.923 9.49 0.05 26.44 35.98 56.00  z0.02 w3 8 1.229  9.35 0.05 26.95  36.35 5&.00 19.65 w3
9 1.403 9.49 0.05 18.60 28.14 46.00 17.86 Average 9 1.418 9.35 0.05 15.61 28.01 46.00 17.99 Average
10 1.403 9.45 0.05 27.14 36.68 56.00 19.32 QP 10 1.418 9.35 0.05 27.14 36.54 56.00 19.46 QF
11 2.167 9.45 0.06 17.60 27.15 46.00 18.85 Average 11 2.086 9.36 0.06 17.60 27.02 46.00 16.98 Average
1z 2.167 9.49 0.06 26.77 36.32 56.00 19.68 3 1z Z.088 9.36 0.06 26.90 36.32 56.00 19.68 3
Remarks: 1. Emission level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dE helow the official 2. The emission levels that are 20dE helow the official
limit are not reported. limit are not reported.
5745-5825MHz Band:
.
Data: 3 File: C:1 and Setti ini UL EACS17Q1061-FCC IDEMG (4) Data: 4 File: C:1 and Setti ini UL EACS17Q1061-FCC IDEMG (4)
onLEVEl (dBUV) Date: 2017-06-24 oo Level (dBuv) Date: 2017-06-24
70.0] 70.0]
CC CC
500 FCCPART 15E 600 FCCPART 15E
G, CC G,
500 ART 15 E (AVG) 500 FCC PART 15 E (AVG)
40.0 T T 400 o7
30.0] T 30.0] 1
20.0] 20.0]
10.0] 10.0]
“015 05 1 2 5 10 20 30 “015 05 1 2 5 10 20 30
Frequency (MHz) Frequency (MHz)
Site no. H Data no. @ 3 Fite no. t 3m Chamber Data no. %
Dis. / Ant. ant. pol. : Dis. / Ant. @ ——-—-- antenna ant. pol. :
Limit : FCC PART 15 E Limit : FCC PART 15 E
Tnv. / Tns. @ 22.8%C/56% Engineer : Garry Env. / Tns. @ 22.8%C/56% Enginesr : Garry
EUT : M/H:LF-S50G EUT : M/H:LF-S50G
Power rating : AC 120V/&0Hz Power rating : AC 120V/&0Hz
Test Mode : WiFi Tx Mode Test Mode : WiFi Tx Mode
Ant. Cahle Emission Ant. Cahle Emission
No. Freg. Factor Loss Reading Level Limits Margin Remark No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz)  (dB/m)  (dB) (dBuV) (dBuV/m (dBuV/m) [dE) (MHz)  (dB/m)  (dB) (dBuV) (dBuV/m (dBuV/m) [dE)
1 0.170 9.51 0.01 24.60 34.12 54.94 20.82 Average 1 0.174 9.47 0.01 25.60 35.08 54.77 19.69 Average
2 0.170 9.51 0.01 33.62 43.14 64.94 21.80 QP 2 0.174 9.47 0.01 34.15 43.63 64.77 21.14 QF
3 0.408 9.50 0.0z 28.50 38.02 47.73 9.71 Average 3 0.393 9.42 0.0z 29.40 3g8.84 47.99 9.15 Average
4 0.4086 9.50 0.0z 3z.80 42.32 57.73 15.41 QP 4 0.393 9.42 0.0z 33.60 43.04 57.99 14.95 Qp
5 0.505 9.50 0.03 20.30 28.83 46.00 16.17 Average 5 0.505 9.31 0.03 20.40 258.74 46.00 16.26 Average
3 0.505  5.50 0.03 29.37 38.90 Se.00 17.10 w3 3 0.505  9.31 0.03 29.44  38.78 Se.00 17.22 w3
7 0.923 9.49 0.05 17.80 27.34 46.00 18.66 Average 7 1.z229 9.35 0.05 17.30 26.70 46.00 19.30 Average
8 0.923 9.45 0.05 26.44 35.%98 56.00 20.02 QP 8 1.229 9.35 0.05 26.85 36.35 56.00 19.65 QF
9 1.403 9.45 0.05 18.60 28.14 46.00 17.86 Average 9 1.418 9.35 0.05 18.61 28.01 46.00 17.99 Average
i} 1.403 9.49 0.05 27.14 36.68 56.00 19.32 3 i} 1.418 9.35 0.05 27.14 36.54 56.00 19.46 3
11 2.167 9.49 0.06 17.60 27.15 46.00 18.85 Average 11 Z.088 9.36 0.06 17.60 27.02 46.00 18.98 Average
12 2.167 9.45 0.06 26.77 36.32 56.00 19.68 QP 12 2.086 9.36 0.06 26.380 36.32 56.00 19.68 QF
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dB below the official 2. The emission levels that are Z0dB below the official
limit are not reported. limit are not reported.
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4. RADIATED EMISSION TEST

4.1.Test Equipment
4.1.1.For frequency range 30 MHz ~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,17 1 Year
2. | Spectrum Analyzer Agilent NI9OI0A | MY52220804 | Oct.15,16 1 Year
3. | EMI Test Receiver |Rohde & Schwarz| ESR7 101547 Apr.22,17 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.22,17 1 Year
5. Bi-log Antenna TESEQ CBL6112D 35375 Aug.03,16| 1 Year
6. RF Cable mivazaki |ORONET N3 sepa6iis |1 Year
7. Coaxial Switch Anritsu MP59B 6201397222 | Apr.22,17 1 Year
8. | Attenuator emer  [PMONO AT N0639 | sep26.16| 1 Vear

0. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A

Note: N/A means Not applicable.

4.1.2.For frequency range 1 GHz~40GHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,17 1 Year

2. |Spectrum Analyzer Agilent NI9O10A MY52220804 | Oct.15,16 1 Year

3. Amplifier Agilent 83017A MY53270084 |May.08,17| 1 Year
4. RF Cable Hubersuhner | SUCOFLEX104 274094/4 Apr.22,17 1 Year

5. Horn Antenna ETS 3115 9510-4580 Nov.16,16 1 Year

6. Horn Antenna ETS 3116 00060089 Nov.16,16 1 Year

7. Test Software AUDIX e3 6.2009-5-21a(n) N/A N/A
Note: N/A means Not applicable.
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4.2.Block Diagram of Test Setup
For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ || (FIBRE GLASS)

Combining Network H AMP HSpectrum — PC System
AnalABSORBER
I

Receiver

For frequency range 1GHz-25GHz

Full-anechoic 3m Chamber
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

B 3m
) (Reference Point)

1.0m(L)*1.0m(W)*1.5m(H)—|| TURN TABLE

| 1.5m
ABSORBER (Styrene)
(30cm maximum)
3
(30cm)
_ _ I

AMP | |Spectrum Analyzer| | PC System
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4.3 Radiated Emission Limit

For transmitters operating in the 5.15-5.25 GHz; 5.25-5.35GHz; 5.47-5.725GHz,
5.725-5.850GHz band: all emissions outside of those band shall not exceed an EIRP of -27
dBm/MHz. Unwanted emissions below 1 GHz and those emissions appearing within 15.205
restricted frequency bands must comply with the general field strength limits set forth

in Section 15.209

4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(nV)/m (Average)

Remarks : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna
and the closest point of any part of the device or system.

4.3.2.15.205 Restricted bands of operation

MHz MHz MHz GHz
0.090-0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-5.46

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-38.25 1435 - 1626.5 9.0-92
4.20725 - 420775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 145
8.291 -8.294 1499 - 150.05 2310 -2390 15.35-162
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43-365
12.57675 - 12.57725 322-3354 3600 - 4400 A

4.4.EUT Configuration on Test

The following equipment are installed on Power Line Conducted Emission Test to meet the

Cco

mmission requirement and operating regulations in a manner which tends to maximize its

emission characteristics in a normal application.
4.4.1. Wireless Speaker (EUT)

Model Number : LF-S50G
Serial Number : N/A

4.4.2.Support Equipment: As Tested Supporting System Details, in Section 2.2.
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4.5.0perating Condition of EUT

4.5.1.Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turn on the power of all equipments.

4.5.3.Let EUT work in Tx mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above ground for
frequency 30MHz~1000MHz, 1.5 meter high above ground for frequency above 1GHz and put
the absorbing with 2.4m(L)*2.4m(W)*0.3m(H) on the ground . The turn table can rotate 360
degrees to determine the position of the maximum emission level. Power on the EUT and let it
working in test mode, then test it. EUT is set 3 meters away from the receiving antenna, which is
mounted on a antenna tower. The antenna can be moved up and down between 1 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog antenna) is
used as receiving antenna for frequency 30MHz~1000MHz, and the Horm antenna is used as
receiving antenna for frequency above 1GHz. Both horizontal and vertical polarization of the
antenna is set on Test. In order to find the maximum emission levels, all of the interface cables
must be manipulated according to ANSI C63.10-2013 on radiated emission Test.

For emissions below 1GHz and those emissions appearing within 15.205 restricted
frequency bands use below procedure:

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at IMHz and RBW is set at IMHz for
peak emissions measurement above 1GHz and IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

For the emissions above 1GHz and not appearing within 15.205 restricted frequency

bands use below procedure:

(1).The maximum emission at 3m distance was measured and recorded with receive antenna in
both vertical and horizontal by rotating the turntable and by lowering the receive antenna.

(2).The EUT was then removed and replaced with a substitution antenna in the same position
and the substitution antenna must have the same polarization with the receive antenna.

(3). A signal which have the same frequency obtained in step 2 was fed to the substitution, the
receive antenna was raised and lowered to obtain a maximum reading at the test receiver,
the level of the signal generator was adjusted until the measured field strength level in step
2 was obtained, recorded the level of the signal generator.

(4).Repeated step 4 with both antenna polarizations

(5).The spurious emissions is equal to the power supplied by the signal generator and
corrections due to the gain of the substitution antenna and the cable loss between the signal
generator and the substitution antenna. or use procedure (6).

(6). Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the result of all unwanted emission outside the restricted band is less than the
-27dBm/MHz.

We had checked frequency range that is 30MHz to 10™ harmonic (40GHz) and no any
emissions were found from 18GHz to 40GHz, so the radiated emission from 18GHz to
40GHz were not record.
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4.7 Radiated Emission Test Results

PASS.
All the emissions from 30MHz to 1 GHz were comply with 15.209 limits.
All other emission comply with 15.407 (b)(1) requirements.

Duty cycle
5180-5240MHz Band:

Agilent Spectrum Analyzer - Swept 5A
e | SEMNSE:INT] ALIGN AUTO 07:26:55 AN Jun 21, 2017
Center Freq 5.180000000 GHz Avg Type: Log-Pwr :

PHO: Wide -#- 1rig:Free Run
IFGain:Low #Atten: 20 dB

Frequency

Auto Tune
Ref Offset 11.5 dB
Ref 10.00 dBm

CenterFreq
5.180000000 GHz

StartFreq
5.180000000 GHz

Stop Freq
5.180000000 GHz

CF Step
100.000 kHz
Auto Man

Freq Offset
0 Hz

Center 5.180000000 GHz Span 0 Hz
Res BW 100 kHz #VBW 100 kHz Sweep 100.0 ms (1001 pts)

MSG 'STATUS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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5260-5320MHz Band:

Agilent Spectrum Analyzer Swept 5A
RE [Eom  TE |

SEMNSE!INT|

ALIGN ALUTD

Center Freq 5. 260000000 GHz
PNO: Wide ~—»— 1rig:Free Run
IFGain:Low #Atten: 20 dB

Ref Offset 11.5 dB

10 dBidiv. Ref 10.00 dBm

Y A
0

Center 5.260000000 GHz
Res BW 100 kHz

MSG

#VBW 100 kHz

Avg Type: Log-Pwr Frequency

Auto Tune

CenterFreq
5.260000000 GHz

StartFreq
5.260000000 GHz

Stop Freq
5.260000000 GHz

CF Step
100.000 kHz
Man

Freq Offset
0 Hz

Sweep 100.0 ms (1001 pts)

STATUS

5500-5700MHz Band:

Agllent Spectrum Analyzer Swept SA
RF [Hi& A |

SENSEINT|

ALIGN AUTO

Center Freq 5.500000000 GHz
PHO: Wide —»— 11ig:Free Run

IFGain:Low #Atten: 20 dB

Ref Offset 11.5 B

1LO gBIdw Ref 10.00 dBm

L
Lol
[
L
|
|
.
|
|
|

Center 5.500000000 GHz
Res BW 100 kHz

MSG

#VBW 100 kHz

Avg Type: Log-Pwr Frequency

Auto Tune

CenterFreq
5.500000000 GHz

StartFreq
5.500000000 GHz

Stop Freq
5.500000000 GHz

CF Step
100.000 kHz

Auto Man

Freq Offset
0Hz

Sweep 100.0 ms (1001 pts)

STATUS
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5745-5825MHz Band:

Agilent Spectrum Analyzer - Swept 5A
- e e
Center Freq 5.745000000 GHz

Ref Offset 11.5 ¢B
Ref 10.00 dBm

Center 5.745000000 GHz
Res BW 100 kHz

MSG

SENSE!INT ALIGN 2LUTD

PHO: Wide —»— 11ig:Free Run

IFGain:Low #Atten: 20 dB

StartFreq
5.745000000 GHz

#VBW 100 kHz

Avg Type: Log-Pwr Frequency

Auto Tune

CenterFreq
5.745000000 GHz

Stop Freq
5.745000000 GHz

CF Step
100.000 kHz
Auto Man

Freq Offset
0 Hz

Span 0 Hz
Sweep 100.0 ms (1001 pts)

STATUS

Note: The Duty Cycle is close to 100%.
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5180-5240MHz Band:
Frequency: 30MHz~1GHz

Data: 8
Level (dBu\/m)
80

File: E22017 Report DataiS\SomAACS1701061-FCC-REEME (14)

Date: 2017-07-04

Data: 7
Level (dBuVim)
80

File: E:2017 Report Data'SiSomAACS17Q1061-FCC-RF.EMS (14)

Date: 2017-07-04

FCCPART 15 E {3M) FCC PART 15E (M)
| |
40—,—| 40—,—‘
[Iﬂl] 224, 418, 612 806. 1000 “3I] 224, 418. 612, 806. 1000
Frequency (MHz) Frequency {(MHz)

Jite no. ¢ 3m Cheanber Data no. : & Fite no. t 3m Cheanber Data no. 7
Dis. / Ant. : 3m 2017 CBLE112D 35375 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2017 CELA112D 35375 Ant. pol. : WERTICAL
Limit i FCC PART 15 E (3M) Limit i FCC PART 15 E (3H)
Emv. / Ins. @ 21.4%C/54% Engineer @ Garry Env. / Ins. @ 21.4%C/54% Engineer : Garry
EUT : Uireless Speaker M/M:LF-550G EUT : Wireless Speaker MN/N:LF-350G
Power rating : AC 1Z0W/60HzZ Pover rating : AC 120V/60Hz
Test Hode : UIFI 5G Bandl TZ Test Mode : WIFI 5G Bandl TZ

int. Cehle Emiszion int. Cable Emizsion
No. Freq. Factor Loss Reading Level Limits Margin Remark No. Freq. Factor Loss Reading Level Limits Margin Remark

(MHz) (dB/m) (dB)  (dBu¥)  (dBuV/m) (dBuW/m)  (dB) (MHz] {dB/m) (dB) (dBuV)  (dBuW/m) (dBuV/m) (dB)
1 54.250  8.70 6.67 18.33 33.70 40.00 6.30 03 1 54.250 G.70 6.67 17.z2 3z.59 40.00 7.41 QF
z 78.500  7.63 6,54 2z.12 36.59 40.00 3.41 QP 2 78.500 7.63 6.84 22.27 36.74 40.00 3.26 QP
3 138,640 11,90 7.09 12.44 31.43 43.50 12.07 QP 3 144,460 11.68 7.12 12.08 30.68 43,50 12.62 QF
4 185.200 10.20 7.31 14.48 31.99 43.50 11.51 QP 4 185.z200 10.200  7.31 14.49 3z.00 43.50 11.50 QP
5 196.540 10.44 7.37 15.30 33.11 43.50 10.39 QP 5 196.840 10.44 7.37 15.13 32.94 43.50 10.56 QF
6 209.450 10.74 7,42 13.75 31.91 43.50 11.59 op 3 2zz.060 11.18  7.47 14.18 3z.81 46.00 13.19 QP
Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading.

2.

The emission levels that are 20dB below the official

limit are not reported.

2.

The emission levels that are 20dB below the official

limit are not reported.
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Frequency: 1GHz~18GHz

Level (dBuV/m)

Date: 2017-06-30

120 120 Level (dBuvim) Date: 2017-06-30
110 110
1
90| 90|
FCC PART| 15E PEAK FCC PART| 15E PEAK
70| 70|
3
FCC PART 15E AV
50 50,
30 30
10 10
1000 4400, 7800. 11200 14600. 18000 1000 4400, 7800, 11200 14600, 18000
Frequency (MHz) Frequency {MHz)
Site no. t 3m Chamber Data no. 1 Site no. : 3n Chanber Data no. : 2
Dis. / Ant. ¢ 3m 2016 3115(4580) ol. + HORIZONTAL Dis. / Ant. @ 3m 2016 3L15(4580) Ant. pol. : HORIZIONTAL
Limit : FCC PART 1GE PEAK Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1%C/52.5% Engineer : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz Power : DC_ 16V From Adaptor Input AC 120¥/60Hz
Test Mode : IEEES02. 1la 5150MHz Tx Mode Test Node ¢ IEEE80Z lla 5180MHz Tx Mede
: W/N: LF-5506 : W/N: LF-5506
Ant.  Cable Enission
Ho.  Freq. Factor Loss EReading factor Level Limits Margin Remark
(MHz) (dB/n) (4B)  (dBuf) (dB)  (dBul/m) (dBuv/n) (dB}
1 6180.00 33.65 11.81 83.08 36.62 93.03 T4.00 -19.03  Peak
2 10360.00 38.06 13.3¢  3L.2d  36.30 46.3d  54.00 T.66 Average
3 10360.00 38.06 1334 45.14  36.30 0. 24 T4.00  13.76 Pedk
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading
-imp Factor
2, The emizzion levels that are 20dB below the official
linit are not reported.
12g1eve! (dBuYim) Date: 2017-06-30 1opLevel (dBuVim) Date: 2017-06-30
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
0| 0|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no, i 3m Chanber Data mo. 3 Site no. ¢ 3m Chanber Datano, 34
Dis. / fnt. : 3m 2016 3115(4680) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3116(4580) fnt. pol. : VERTICAL
Limit : FCC PART 15E PEAK : 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Brw. / Ins. @ 23 14C/52. 8% Engineer : zack_zhn Env. / Ins. @ 23.1%C/B2.5% Engineer : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power + DC 15V From Adaptor Input AC 120V/60Hz Pawer : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la G180MHz Tx Mode Test Node : IEEEB0Z. 11a G180MHz Tx Mode
+ M/N: LF-SE0G + WN: LF-S60G
Ant.  Cable Enission

No.  Freq. Factor Loss FReading factor Level

Limits Margin Remark
MHz) (dB/n) (dB)  (dBuf) (dB) (dB)

(dBuV/m) (dBui/n)

1 5180.00 33.65 11.91 92,21 35.62 102,15  T4.00 -28.15 Peak
2 10360.00 38.06 13.34 3200 3630 4T.11 B4.00  6.89 Average
3 10360.00 38.06 13.34  44.80 36.30  69.60  T4.00 14.40 Peak

Remarks: 1. Emission Level= Anterma Factor + Cable Logs + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s
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{agLeve [dBuVim) Date: 2017-06-30 {ogLevel (dBuVim) Date: 2017-06-30
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 0 Site no. : 3m Chanber Data no. : 10
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02. 1la 5200MHz Tx Mode Test Node : IEEEB02.1la 5200MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5200.00 33.68 11.81 93,33 36.61  103.31 T4.00 -28.31 Pedk
2 10400.00 38.04 1335 3LBD 36,31 48. 67 54.00 1.33 Average
3 10400.00 3804 1335  45.20 36,31 60,28 74.00 13Tl Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Datza mo. : 11 Site no. ¢ 3m Chanber Datano. @ 12
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la B200MHz Tx Mode Test Node : IEEEB0Z. l1a G200MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 5200.00 33.68 11.91 85,78 36,61 05,76 74.00 -21.76 Peak
2 10400,00 38,04 13,35  30.54 36,31 45,62 54,00  B.38  Average
3 10400.00 38.04 13.35  44.00  36.31 69.09 74,00 14.81 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s
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{agLeve [dBuVim) Date: 2017-06-30 {ogLevel (dBuVim) Date: 2017-06-30
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 13 Site no. : 3m Chanber Data no. : 14
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02. 1la 5240MHz Tx Mode Test Node : IEEEB02.1l1a 5240MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6240.00 33.74 11.81 #4.85 36.58 94.81 74.00 -20.81 Pedk
2 10480.00 38,01 1337 30,77 36.32 45. 83 54.00 8.17  Average
3 10480.00 3801 1337 4473 36,32  5AT9 7400 14.21  Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. : 15 Site no. 3m Chanber Datano. @ 16
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120¥/60Hz
Test Mode : IEEE02. 1la 5240MHz Tx Mode Test Node : IEEEB0Z. l1a G5240MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 5240.00 33.74 11.91 02,68 36.58 10274  T4.00 -28.7¢{ Peak
2 10480,00 3801 13,37 30,88 36,32 46,05 54,00 7.85  Average
3 10480.00 38.01 13.37 44,68 36.32 6974 T4.00 14.26 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
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Level (dBuV/m)

Date: 2017-06-30

120
110
1
90|
FCC PART|15E PEAK
70|
3
o A et i
50|
30|
10
5225 5274, 5323. 5372, 5421 5470
Frequency (MHz)
Site no. 3m Chamber Data no. & 17
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu
EUT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02. 1la 5240MHz Tx Mode
: W/N: LF-5506
Ant.  Cable Emission
Wo. Freq Factor Loss Reading factor Level  Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuf) dB)  (dBuf/n) (dBuV/m) (dB}
1 5241.42 33.74 1191 94.32  36.50  104.38 74.00 -30.38 Peak
2 53B0.00 33.80 11,03 4372 3853 64.01 74.000 18,99 Peak
3 5396.01 3305 11,94 45,80 3581 5627 400 IT.73  Peak
4 G4A0.00 34.04 11.04 4396 36.47 54.47 74.00 18.53 Peak
Remarks: 1. Emission Level= Anterna Factor + Cable Loss + Reading
—inp Factor
2. The emission levels that are 20dF below the official
linit are not reported.
0 Level (dBuV/m) Date: 2017-06-30
10
90—
70|
FCC PART 15E AV
50|
2 3
30|
10
5225 5274, 5323. 5372, 5421, 5470
Frequency (MHz)
Site no. Im Chanber Data no. @ 18
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 1BE AT + 101, 2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu
T : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la 5240MHz Tx Mode
: W/N: LF-5606
Ant.  Cable Emigsion
No.  Freq. Factor Loss Reading factor Lewel Limits Margin Remark
(Hz) (dB/m) (dB)  (dBuf) (dB)  (dBu¥/m) (dBuVim) (dB)
1 6240.44 33.74 1101 16,66 36.50 86.72 64,00 -31.72  Average
2 5380.00 3389 11,93  3L02 3583  d4L3l 5400 12,60  Average
3 G460.00 34.04 11.94 322 3647 41.73 64.00 12,27  hverage
Remarks: 1. Emission Level= Antemna Factor + Cable Loss + Reading

—inp Factor
2. The emission levels that are 20dF below the official
linit are not reported.

Page 4-12
120 Level {dBuv/im) Date: 2017-06-30
110
1
90|
FCC PART|15E PEAK
70|
3 2
i
50|
30|
10
5225 5274. 5323, 5372 5421, 5470
Frequency (MHz)
Site no. : 3m Chanber Data no. : 18
Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit : FCC PART 1GE PEAK Pre 101. 2kPa
Env. / Ins. @ 23.1%C/52.5% Engineer : zack_zhu
EOT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Node : IEEEB02.1l1a 5240MHz Tx Mode
: WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6240.93 33.74 1181 85.47 36.58 95,53 74.00 -21.53  Pedk
2 B3B0.00 3380 11.93 43.7 35,83 64,03 T4.00  19.897  Pegk
3 543815 34.01 11,84 45,45 35,48 55,92 74.00 18.08 Peak
4 B460.00 34.04 11.84 44,10 35.47 64, 61 T4.00  18.39  Pedk
Remarks: 1. Emission Lewel= Anterma Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 2048 below the official
linit are not reported.
120 Level (dBuVim) Date: 2017-06-30
110
90|
1
70|
FCC PART 15E AV
50| \;‘
2
30|
10
5225 5274, 5323, 5372 5421, 5470
Frequency (MHz)
Site no. Chamber Datano. @ 20
Dis. / Ant. 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 1BE AV : 101.2kPa
Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
T : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120¥/60Hz
Test Node : IEEEB0Z. l1a G5240MHz Tx Mode
: W/N: LF-560G
Ant.  Cable Enission
No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}
1 B238.21 33,73 1181 T3.06 36,68 84,00 £4.00 -30.00  Awerage
2 5380.00 3389 11.83  30.67 35.53  40.06  54.00 1304 Average
3 B4A0.00 34.04 11.%4 0.1 36.47 41.42 64.00  12.68  Awverage

Emission Level= dnterna Factor + Cable Loss + Reading
-imp Factor

2. The emission levels that are 2048 below the official
limit are not reported.

Remarks: 1.
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120 Level (dBuVim) Date: 2017-06-30 120 Level (dBuVim) Date: 2017-06-30
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
k]
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 21 Site no. : 3m Chanber Data no. @ 22
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEE02, 1lrHT20 EB180MHz Tx Node Test Node + [EEEB0Z. L1nHT20 G180MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5180.00 33.65 11.81 93.07  33.81  104.72 74.00 -30.72  Pedk
2 10360.00 38.06 1334 32,08 36,58 48. 80 54.00 6.20  Average
3 10360.00 3806 13.3d  46.84 35.58  BL66  T4.00 113 Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 23 Site no. ¢ 3m Chanber Datano. 24
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEEG02. 1InHT20 5180MHz Tx Node Test Node : IEEEBDZ. L1nHT20 G180MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B180.00 33.65 11.81 83.41  33.91 05,06  74.00 -21.06 Peak
2 10360,00 38,06 13,34  3L.21 3558  4T.03 54,00  6.87  Average
3 10360.00 38.06 13.34 42,91 36,88 B&.Y3  T4.00 15.27 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s
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{agLeve [dBuVim) Date: 2017-06-30 {ogLevel (dBuVim) Date: 2017-06-30
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 20 Site no. : 3m Chanber Data no. & 30
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEEE02, 1lrHT20 5200MHz Tx Node Test Node + [EEEB0Z. L1nHT20 B200MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5200.00 33.68 11.81 81,82 33.95 93. 56 74.00 -18.56 Pedk
2 10400.00 38.04 1335 30.86 36,80 46.45 54.00 1.66  Average
3 10400.00 3804 1335  d44.44 35.80  60.03  7T4.00 13.87 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110 7
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data mo. @ 31 Site no. ¢ 3m Chanber Datano. @ 32
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEEG02. 1InHT20 5200MHz Tx Node Test Node : IEEEBDZ. L1nHT20 5200MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 5200.00 33.68 11.91 03,66 33.95 106,29  T4.00 -31.20 Peak
2 10400,00 38,04 13,35  3L15 3580 4674 54,00 7,26 Average
3 10400.00 38.04 13.35  44.74 36.80  60.33  T4.00 13.67 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-06-30 120 Level (dBuVim) Date: 2017-06-30
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 33 Site no. : 3m Chanber Datano. : M
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEE02, 1IrHT20 5240MHz Tx Node Test Node + [EEEB0Z. L1nHT20 B240MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6240.00 33.74 11.81 92,86 33.98  104.52 74.00 -30.52 Pedk
2 10480.00 38,01 1337 211 36,13 47, 36 54.00 6.64  Average
3 10480.00 3801 1337  45.70 36.13  60.95  74.00 13.05 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 35 Site no. ¢ 3m Chanber Datano. @ 36
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input A4C 120V/60Hz Power : DC 15V From Adaptor Inmput AC 120V/60Hz
Test Mode : IEEEG02. 1InHT20 5240MHz Tx Node Test Node : IEEEBDZ. L1nHT20 5240MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 5240.00 33.74 11.91 83,24 33.98 04,80 74,00 -20.80 Peak
2 10480,00 38,01 13,37 30,88 36,13 4614 54,00 T.86  Average
3 10480.00 38.01 13.37  44.86 36.13  69.81 T4.00 14.19  Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.
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{agLeve [dBuVim) Date: 2017-06-30 {ogLevel (dBuVim) Date: 2017-06-30
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 41 Site no. : 3m Chanber Data no. : 42
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEE02, 11rHT40 E190MHz Tx Node Test Node + [EEEB0Z. L1nHT40 G100MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5180.00 33.67 11.81 84.85 33.91 96. 52 T4.00 -22.52  Pedk
2 10380.00 38,05 1335 3304 36,68 48. 76 54.00 6.25  Average
3 10380.00 3805 13.35  43.88 35.69 50 74.00 14.41 Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
%0 %) 1
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 43 Site no. ¢ 3m Chanber Datano. @ 44
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120¥/60Hz
Test Mode : IEEEG02. 1InHT40 5100MHz Tx Node Test Node : IEEEBDZ. L1nHT40 5100MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B180.00 33.67 11.81 7741 33.91 89,08 74,00 -15.08 Peak
2 10380,00 38,05 13,35  30.60 35.69 4631 54.00  T.69  Average
3 10380.00 38.06 13.35  44.85 36,69 6026  T4.00 13.74 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.
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{agLeve [dBuVim) Date: 2017-06-30 {ogLevel (dBuVim) Date: 2017-06-30
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 40 Site no. : 3m Chanber Data no. : B0
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 1GE PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 1%C/B2.5% Engineer : zack zhu Env. / Ins. @ 23.1s(/62,5% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEE02, 11rHT40 5230MHz Tx Node Test Node :+ [EEEB0Z. L1nHT40 5230MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6230.00 35.72 11.81 B0.67  33.98 92.31 74.00 -18.31 Pedk
2 10460.00 38.02 1337 30.76 36,02 46,13 54.00 T.87  Average
3 10460.00 3802 1337 44,20 36,02 5MEE  T4.00 14.3  Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-06-30 1apLevel (dBuVim) Date: 2017-06-30
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Datz no. : 5 Site no. ¢ 3m Chanber Data no. @ 52
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 16E FEAK Fre + 101, 2kPa Linit : FCC PART 1G6E PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 1+C/52.5% Engineer : zack_zhu Env. / Ins. @ 23.1C/52,5% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input A4C 120V/60Hz Power : DC 15V From Adaptor Inmput AC 120¥/60Hz
Test Mode : IEEEG02. 1InHT40 5230MHz Tx Node Test Node : IEEEBDZ. L1nHT40 5230MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B230.00 33.72 1191 87,84 33.98 08,48  T4.00 -26.48 Peak
2 10460,00 38,02 13,37  30.78 36,02 4615 54,00  7.85  Average
3 10460.00 38.02 13.37  44.47 36.02  69.84  T4.00 14.16 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.
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5260-5320MHz Band:
Frequency: 30MHz~1GHz

Data: 10 File: E:\2017 Report Data'S\SomAACS 17Q1061-FCC-RF.EMG (14) Data: 9 File: E:2017 Report Data\S'SomyACS1701061-FCC-RE.EMG (14)
a0 Level {dBu¥im) Date: 20170704 a0 Level (dBu/im) Date: 20170704

FCC PART 15E {3M) FCCPART 15E (3M)

=

0 30 224, 418. 612 806. 1000 v kil 224, 418, 612 806. 1000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 10 Site no. : 3m Chamber Data no. : 9
Dis. / Amt. & 3w 2017 CBL6112D 35375 ant. pol. @ HORIZONTAL Dis. / Ant. : 3m 2017 CBL6112D 35373 Ant. pol. i WERTICAL
Limit FCC PART 15 E (3M) Limit ¢ FCC PART 15 E (3N)
Env. / Ins. : 21.47C/54% Engineer : Garry Env. / Ins. : 21.4%C/54% Engineer : Garry
EUT Vireless Speaker M/N:LF-350G EUT i Wireless Speaker M/N:LF-550G
Power rating : AC 120V/60Hz Power rating @ AC 120V/60Hz
Test Mode : UIFI 5G BandZ TX Test Hode : WIFI 5G BandZ TX
Ant. Cable Emission ant. Cable Ewission
No. Freq. Factor Loss Reading Level  Limits Margin Remark No. Freg. Factor Loss Reading Level  Limits Margin Remark
(MHz) (dB/w) (dB)  [dBuV)  [dBuV/m) [dBuV/m) (dB) (MHz)  (dB/w) (dB)  [dBu¥]  [dBuV/m) [dBuV/m) [dB)
1 31.940 18.00 6.58 8.79 33.37 40.00 6.63 QP 1 31.940 18.00 6.58 9.63 34.21 40.00 5.79 QP
2 54,250  8.70 6.67 17.56 32.93 40,00 7.07 QF i 54,250  6.70 6.67 18.33 33.70 40,00 6.30 QP
3 78.500  7.63 6.84  22.13 36.60 40.00 3.40 QP 3 78,500 7.63 6.54 21.56 36.03 40.00 3.97 op
4 141.550 11.75 7.11 12.09 30.95 43.50 12.55 QP 4 148.340 11.59 7.14 11.21 29.94 43.50 13.56 QP
5 2ez.0e0 11,16  7.47 10.594 23,57 46,00 16.43 QF 5 222,060 11,18 7.47 11.45 30.08 46,00 15.92 QP
& 939.860 22.14 10.47 1.17 33.78 46.00 12.22 QP 6 939.860 22.14 10.47 -1.32 31.29 46.00 14.71 QP
Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Rewarks: 1. Ewission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
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Frequency: 1GHz~18GHz

Level (dBuV/m)

Date: 2017-07-01

120
110
90|
FCC PART| 15E PEAK
70|
50
30
10
1000 4400, 7800. 11200 14600. 18000
Frequency (MHz)
Site no. t 3m Chamber Data no.
Dis. / Ant. ¢ 3m 2016 3115(4580) ol  VERTICAL
Limit : FCC PART 1GE PEAK
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack_zhu
ENT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode : IEEES02, 1la 5260MHz Tx Mode
: W/N: LF-5506
120 Level (dBuVim) Date: 2017-07-01
110
90|
FCC PART|15E PEAK
0|
50|
30|
10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no, i 3m Chanber Data mo. 3
Dis. / fnt. : 3m 2016 3115(4680) Ant. pol. : HORTIONTAL
Limit : FCC PART 15E PEAK re :
Brw. / Ins. @ 23 T#C/B2.4% Engineer : zack_zhn
ENT : Wireless Speaker
Power + DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la B260MHz Tx Mode
+ M/N: LF-SE0G

Level (dBuVim)

Date: 2017-07-01

120
110 7
90|
FCC PART| 15E PEAK
70|
k]
FCC PART 15E AV
50,
30
10
1000 4400, 7800, 11200 14600, 18000
Frequency {MHz)
Site no. : 3n Chanber Data no. : 2
Dis. / Ant. @ 3m 2016 3L15(4580) Ant. pol. : VERTICAL
Limit : FCC PART 1BE PEAK Pre : 101.2kPa
1 23.T#C/52, 4% Engineer : zack_zhu

Env. / Ins.
ENT

i Vireless Speaker

Power : DC_ 16V From Adaptor Input AC 120¥/60Hz
Test Node ¢ IEEE80Z lla 5260MHz Tx Mede
: W/N: LF-5506
Ant.  Cable AP Enission
Ho.  Freq. Factor Loss EReading factor Level Limits Margin Remark
(MHz) (dB/n) (4B)  (dBuf) (dE)  (dBuV/m) (dBui/n) (dB)
1 B260.00 33.76 11.92 93.27  34.02  104.93 T4.00 -30.83  Peak
2 10520.00 3&.01 13.38 32,3 36.24 449 5400 6.51 Average
3 10520000 38.01 1338 45.45  36.24 0. 60 T4.00  13.40  Pedk
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

-imp Factor

2, The emizzion levels that are 20dB below the official
linit are not reported.
rmLe\mI {dBuvim) Date: 2017-07-01
110
1
90|
FCC PART)15E PEAK
0|
3
FCC PART 15E AV
50|
30|
10
“1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)

Site no. ¢ 3m Chanber Datano, 34

Dis. / Ant. : 3m 2016 3116(4580) Ant. pol. : HORIZONTAL

Linit : FCC PART 15E PEAK Pre 1 101.2kPa

Env. / Ins. @ 23.T#C/B2.4% Engineer : zack_zhu

ENT : Wireless Speaker

Power : DC 15V From Adaptor Input AC 120V/60Hz

Test Node : IEEEB0Z. l1a G2A0MHz Tx Mode

+ WN: LF-S60G
Ant.  Cable AN Enission
No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (dB)  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dE}

1 5260.00 3376 11.82 82,09 34.02 93.75 T4.00 -19.75  Pesk

2 10520.00 38.01 13.38 3l.on o 36.24 46.15 54.00 1.85  Average

3 10620.00 38.01 13.38 44.78  36.24 69,93 T4.00  14.07  Pedk

Remarks:

1. Emiszion Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
k]
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 0 Site no. : 3m Chanber Data no. : 10
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu Env. / Ins. @ 23.T#(/62,4% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02. 1la 5300MHz Tx Mode Test Node : IEEEB02.1la B300MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5300.00 33.82 11.82 83.38  34.10 96,02 T4.00 -21.02  Pedk
2 10600.00 38.06 13.30 32,23 36.28 47.43 54.00 6.67  Average
3 10600.00 3806 13.39 46,07 36.25  6L2T  7T4.00 1273 Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-07-01 1apLevel (dBuVim) Date: 2017-07-01
10 110
1
90| 90|

FCC PART| 15E PEAK FCC PART|15E PEAK

70 70
3
FCC PART 15E AV
50 50

30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Datza mo. : 11 Site no. 3m Chanber Datano. @ 12
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 1BE FEAK Fre + 101, 2kPa Linit :+ FCC PART 1BE PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la B300MHz Tx Mode Test Node : IEEEB0Z. l1a B300MHz Tx Mode
: W/N: LF-5606 : W/N: LF-S60G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B300.00 33.82 11.82 92,83 34,10 104.17  74.00 -30.17 Peak
2 10600,00 38,06 13,39 32,75 36,25 47,95 54,00 6,05 Average
3 10600.00 38.06 13.39 46,81 36.26 6201 T4.00 11.99  Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
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{agLeve [dBuVim) Date: 2017-07-01 {ogLevel (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 13 Site no. : 3m Chanber Data no. : 14
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu Env. / Ins. @ 23.T#(/62,4% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02. 1la 5320MHz Tx Mode Test Node : IEEEB02.1la B320MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6301.00 33.82 11.82 gl.10 34,10 102,74 74.00 -28.74  Pedk
2 10640.00 38.08 13.40 32,91 36.28 48. 14 54.00 6.86  Average
3 10640.00 3808 13.40 4579 36,25  6L.02  74.00 1298 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-07-01 1apLevel (dBuVim) Date: 2017-07-01
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 15 Site no. 3m Chanber Datano. @ 16
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 1BE FEAK Fre + 101, 2kPa Linit :+ FCC PART 1BE PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEE02. 1la B320MHz Tx Mode Test Node : IEEEB0Z. l1a B320MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B320.00 33.86 11.82  §3.95 34,10 86,62  T4.00 -21.62 Peak
2 10640,00 38,08 13.40 3224 36,25 4T.4T 54,00  6.53  Average
3 10640.00 38.08 13.40 46,86 36.26  60.79  T4.00 13.21 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor
2. The emission levels that are 2048 below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 21 Site no. : 3m Chanber Data no. & 22
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu Env. / Ins. @ 23.T#(/62,4% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEEE02, 1lrHT20 5260MHz Tx Node Test Node :+ [EEEB0Z. L1nHT20 B260MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 62f0.00 33.76 11.82 82,15 34.02 93. 81 74.00 -18.81 Pedk
2 10820.00 3801 13.38 0.8l 36,24 45. 96 54.00 8.04  Average
3 10520.00 3801 13.38 4479 36,24 594 74.00 14.06 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-07-01 1apLevel (dBuVim) Date: 2017-07-01
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 23 Site no. ¢ 3m Chanber Datano.
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 1BE FEAK Fre + 101, 2kPa Linit :+ FCC PART 1BE PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEEG02. 1InHT20 5260MHz Tx Node Test Node : IEEEBDZ. L1nHT20 5260MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B260.00 33.76 11.82 00,02 34,02 102,58  74.00 -28.58 Peak
2 10820,00 3801 13,38  3L12 36,24 4627 54,00  T.73  Average
3 10820.00 38.01 13.38 43,81 36.24 68096  T4.00 15.04 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
k]
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 20 Site no. : 3m Chanber Data no. & 30
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu Env. / Ins. @ 23.T#(/62,4% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEEE02, 1lrHT20 B300MHz Tx Node Test Node :+ [EEEB0Z. L1nHT20 B300MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5300.00 33.82 11.82 91,15  34.10  102.79 T4.00 -28.79  Pedk
2 10600.00 38.06 13.30 32,656 36.28 47,76 54.00 6.25  Average
3 10600.00 3806 13.39 45.39 36.25  60.50  74.00 13.41 Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
0 Level (dBuV/m) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data mo. : 31 Site no. ¢ 3m Chanber Data no. @ 32
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 1BE FEAK Fre + 101, 2kPa Linit :+ FCC PART 1BE PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEES02. 1InHT20 5300MHz Tx Node Test Node : IEEEBDZ. L1nHT20 5300MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B300.00 33.82 11.82  §1.92 34,10 93,56  T4.00 -10.56 Peak
2 10600,00 38,06 13,39 32,10 36,25 4T.30 54,00  6.T0  Average
3 10600.00 38.06 13.39 46,85 36.26  61.06  T4.00 12,85 Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s
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Level (dBuV/m)

Date: 2017-07-01

120
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400. 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 33
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz
Test Mode + IEEES02, 1IrHT20 B320MHz Tx Node
: W/N: LF-5506
0 Level (dBuV/m) Date: 2017-07-01
10
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : Im Chanber Data no. @ 35
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 1BE PEAK + 101, 2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu
: Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Mode : IEEEG02. 1InHT20 5320MHz Tx Node

: M/N: LF-3506

Page 4-24
1.‘"Lwel {dBuv/im) Date: 2017-07-01
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chanber Datano. : M
Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : HORTIONTAL
Limit : FCC PART 15E PEAK Pre 101. 2kPa
Env. / Ins. @ 23.7#C/B2.4% Engineer : zack_zhu
EUT

: Wireless Speaker

Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Node + [EEEB0Z. L1nHT20 B320MHz Tx Mode
: WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 5320.00 33.85 11.82 &l.16  34.10 92.83 74.00 -18.83 Pedk
2 10640.00 38.08 13.40 2.2l 36.28 47,44 54.00 6.66  Average
3 10640.00 3808 13.40 45.59 36,25  60.82  74.00 13.18 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official

120 Level {dBuV/im)

linit are not reported.

Date: 2017.07-01

110
1
90|
FCC PART)15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
“1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chanber Datano. @ 36
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit + FCC PART 1BE PEK : 101.2kPa
Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
T : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120V/60Hz
Test Node : IEEEBDZ. L1nHT20 5320MHz Tx Mode
: W/N: LF-560G
Ant.  Cable AN Enission
No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}
1 B320.00 33.86 11,92 90,90 34,10 102,87 T4.00 -28.87  Pegk
2 10640.00 3808 13.40 32,63 36.25 4T.86  54.00 614  Average
3 10640.00 38.08 13.40 46.63  36.25 0. 76 T4.00  13.24  Pedk

Remarks:

1. Emission Level= Antenna Factor + Cable Loss + Reading

-imp Factor

s

limit are not reported.

The enission levels that are 20dB below the official
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{agLeve [dBuVim) Date: 2017-07-01 {ogLevel (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200 14600. 18000 1000 4400. 7800, 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 41 Site no. : 3m Chanber Data no. : 42
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : VERTICAL Dis. / Ant. @ 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit :+ FCC PART 1GE PEAK Pre + 101, 2kPa Limit : FCC PART 15E PEAK Pre : 101.2kPa
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu Env. / Ins. @ 23.T#(/62,4% Engineer : zack zhu
EUT : Wireless Speaker EOT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEES02, 11rHT40 B2TOMHz Tx Node Test Node + [EEEB0Z. L1nHT40 B2T0MHz Tx Mode
: W/N: LF-5506 : WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6e70.00 33.78 11.82 BT.82  34.02 99. 60 74.00 -25.60 Pedk
2 10840.00 38.02 13.38 2l 36 48. 37 54.00 1.63  Average
3 10540.00 3802 1338 4465 36.24 581 74.00 14.10  Pesk
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading
-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.
1ppLEvel (UBuVim) Date: 2017-07-01 1apLevel (dBuVim) Date: 2017-07-01
10 110
1
90| 90|
FCC PART|15E PEAK FCC PART)15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400. 7800. 11200. 14600. 18000 “1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. : Im Chanber Data no. @ 43 Site no. ¢ 3m Chanber Datano. @ 44
Dis. / fnt. : 3m 2016 3115(4580) Ant. pol. : HORTIONTAL Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : HORIZONTAL
Limit + FCC PART 1BE FEAK Fre + 101, 2kPa Linit :+ FCC PART 1BE PEAK Pre + 101.2kPa
Enw, / Ins. ¢ 23 T+C/B2.4% Engineer : zack_zhu Env. / Ins. @ 23.T#C/52,4% Enginesr : zack_zhu
ENT : Wireless Speaker ENT : Wireless Speaker
Power : DC 15V From Adaptor Input A4C 120V/60Hz Power : DC 15V From Adaptor Input AC 120¥/60Hz
Test Mode : IEEEG02. 1InHT40 52T0MHz Tx Mode Test Node : IEEEBDZ. L1nHT40 5270MHz Tx Mode
: W/N: LF-5606 : W/N: LF-560G
Ant.  Cable AN Enission

No.  Freq. Factor Loss FReading factor Level Limits Margin Remark
MHz) (dB/n) (4B}  (dBuf) (dE)  (dBuV/m) (dBu¥/n) (dB}

1 B270.00 33.78 11.82  T8.81 34,02  80.49  T4.00 -16.49 Peak
2 10840,00 38,02 13,38 30,94 36,24 4610 54,00 7.80  Average
3 10840.00 38.02 13.38  44.45 36.24  69.61 T4.00 14.39  Peak

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dB below the official
limit are not reported.

s

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

FCCIDAKSLES50G

AUDIX
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Level (dBuV/m)

Date: 2017-07-01

120
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400. 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ Im Chamber Data no. : 40
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL
Limit :+ FCC PART 1GE PEAK Pre
Baw. / Ins. @ 23 T#C/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Power : DC 16V From Adaptor Input 4C 120V/60Hz
Test Mode + IEEE02, 11rHT40 B310MHz Tx Node
: W/N: LF-5506
120 Level (dBuV/m) Date: 2017-07-01
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400. 7800. 11200 14600. 18000
Frequency (MHz)
Site no. : 3n Chamber Data no.
Dis. / dnt. : 3n 2016 3116(4680) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre
Env. / Ins. : 23.TaC/B2.4% Engineer : zack_zhu
EUT : Wireless Speaker
Power : DC 15V From Adaptor Input AC 120%/60Hz
Test Node + IEEEBO2. 11rHT40 B310MHz Tx Mode
: W/N: LF-S606

Page 4-26
{ogLevel (dBuVim) Date: 2017-07-01
110
1
%
FCC PART|15E PEAK
70
3
FCC PART 15E AV
50
30
10
1000 4400. 7800 11200, 14600 18000
Frequency (MHz)
Siteno. i 3n Chanber Data no. 1 6D
Dis. / dnt. :3m 2016 3115(4580) int. pol. : HORIZONTAL
Linit : FCC PART IGE PEAK Frs i 101.2kPa
1 23.T#C 62, 4% Engineer : zack_zhu

Env. / Ins.
EUT

: Wireless Speaker

Power : DC 16V From Adaptor Input AC 120V/60Hz
Test Node :+ [EEEB0Z. L1nHT40 B310MHz Tx Mode
: WN: LF-550G
int.  Cable AP Enizsion
No. Freq Factor Loss Eeading factor Lewel  Limits Nargin Remark
(MHz) (dB/n) (dB)  (dBu¥) (dB)  (dBuV/m) (dBu¥/n) (dB)
1 6310.00 33.83 11.82 gl.18  34.10 92.83 74.00 -18.83 Pedk
2 10620.00 3807 13.30 3219 36.28 47.40 54.00 6.60  Average
3 10620.00 3807 13.39 45,40 36.25  60.61  74.00 13.30 Peak
Remarks: 1. Enission Lewel= dnterma Factor + Cable Loss + Reading

Level {dBuV/m)

-hmp Factor
2. The emiszion levels that are 20dB below the official
Tinit are not reported.

Date: 2017-07-01

120
110
1
90)
FCC PART|15E PEAK
0|
3
FCC PART 15E AV
50,
30|
10
“1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. @ B2
Dis. / Ant. : 3m 2016 3115(4580) Ant. pol. : VERTICAL
Limit : FCC PURT 15E PEAK Pre : 101, 2kPa
1 23, THC/B2. % Engineer : zack_zhu

Env. / Ins.
EUT

i Wireless Speaker

Power : DC 15¥ From Adaptor Input AC 120%/60Hz
Test Node + IEEEB02. 11rHT40 5310MHz Tx Mode
: W/N: LF-5506
dnt.  Cable ANP Emission
No. Fregq. Factor Loss Reading factor Level Limitz Margin Remark
(MHz) (dB/m} (dB)  (dBul) (dB)  (dBuV/m) (dEuV/n) (dB)
L B310.00 33,83 11.02 90,73 34,10 102,38 74.00 -28.38 Peak
2 1062000 38.07 13.39 3236 36.25 47.87 5400 6.43 hverage
3 10620.00 38.07 13.38 46.34  36.25 60. 56 74.00 13.45 Peak
Remarks: 1. Emission Level= Anterma Factor + Cable Loss + Reading

-imp Factor
. The emission levels that are 20dB below the official
Tinit are not reported.

o
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5500-5700MHz Band:
Frequency: 30MHz~1GHz

Data: 11 File: E:12017 Report Data\$i150m/AC517Q1061-FCC-RF.EMG (14) Data: 12 File: E22017 Report Data\'SomyACS17Q1061-FCC-RE.EME (14)
20 Level (dBuMfim) Date: 2017-07-04 20 Level {dBuvim) Date: 2017-07-04

FCCPART 15 (3W) FCC PART 15 (3M)

i W
30 24, 418. 612, 806. 1000 0

[1}

0 224, 418, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Gite no. t 3m Chanber Data no. : 11 Site no. ¢ 3m Chamber Data no. @ 12
Dis. / Ant. : 3w 2017 CBLE11ZD 35375 Ant. pol. : HORIZONTAL Dis. / Ant. : 3m 2017 CBLE112D 35375 Int. pol. ! VERTICAL
Limir + FCC PART 15 E (3M) Limit : FCC PART 15 E (3M)
Env. / Ins. : 21.4%C/54% Engineer : Garry Env. / Ins. : 21.4%C/54% Engineer : Garry
EOT i Wireless Speaker MN/N:LF-350G EUT i Wireless Speaker MN/N:LF-350G
Power rating : AC 120W/60Hz Power rating : AC 120V/60Hz
Test Hode t WIFL 5G Bandi TX Test Hode ¢ WIFI 5G Bandd TX
Ant, Ceble Emizzion Ant, Cable Emission
Ho. Freq. Factor Loss Reading Level Limits Margin PRemark Ho. Freg. Factor Loss Reading Lewvel Liwits Margin Remark
(MHz) (dB/w) (dB)  (dBuV)  (dBuV/m (dBuV/m) (dB) (MHz) (dB/w) (dB)  (dBu¥)  (dBuV/w) (dBuV/m) (dB)
1 31.940 18.00 6.58 9.07 33.65 40.00 £.35 QP 1 31.940 13.00 6.58 9.40 33.98 40.00 6.02 P
2 54,250  B8.70  6.67 1B8.07 33.44 40.00 6.56 QP Z 54,250 8.70  6.67  17.85 33.22 40,00 6.78 Cp
3 78,500 763 6,64 20,68 35.15 40,00 4.85 QP 3 78,500 7.63 6.84 21.95 36.42 40,00 3.58 QF
4 144.460 11.68 7.12 12.46 31.26 43.50 12.24 QP 4 165.800 10.8¢6 T.22 11.75 29.93 43,50 13.57 QP
5 167.740 10.84  7.23 13.33 31.40 43.50 12.10 QP 5 22z.060 11.18 7.47 1z.06 30.83 46.00 15.31 P
£ 481.050 18.01 8.51 8.99 35.51 46.00 10.49 QP 3 431.050 18.01 8.51 6.41 32.93 46.00 13.07 QP
Remarks: 1. Emission Level= intenna Factor + Cable Loss + Reading, Femarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
2. The emission levels that are 20dB helow the official 2. The emission levels that sre 20dE helow the official
limit are not reported. limit are not reported.
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Frequency: 1GHz~18GHz

120 Level (dBuVim)

Date: 2017-07-02

110
90|
FCC PART|15E PEAK
0,
50|
30,
10
1000 4400 7800 11200 14600, 18000
Frequency (MHz)
Site no. + Gn Chamber Data no. @ 1
Dis. / Ant. : 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla 5500MHz Tx Mode
i W LF-5506
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50,
30,
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. i Jn Chanber Datano. 3
Dis. / Ant. @ 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt + FOC PART 16E PEAR Fre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker
Power :+ DC 15¥ From Adaptor Input AC 120V/60Hz
Test Mode : IEEES02. l1a 5500MHz Tx Mode

:+ W/H: LF-550G

120 Level (dBuVim)

Date: 2017-07-02

110
1
90|
FCC PART|15E PEAK
0,
k]
FCC PART 15E AV
50|
30,
10
1000 4400 7800 11200 14600, 18000
Frequency (MHz)
Site no. In Chamher Data no. @ 2
Dis. / Ant. : 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit : FOC PART 1GE PEAK Pre : 101, 2kPa
T 23 THC/B2. 4% Engineer : zack_zhu

Env. / Ins.
EUT

+ Wireless Speaker

Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla 5500MHz Tx Mode
i W LF-5506
Ant.  Cable AP Emission
No. Freq Factor Loss Reading factor Level Limits Margin Remark
Oflz) (dB/n) (dB) (dBu¥)  {dB) (dBu¥/n) (dBuV/m} (dB)
1 8600.00 34.10 11.95 84,85 34.37 96,53  Td.00 -22.53 Pesk
2 11000.00 38.30 13.44 31,33 36.28 46. T8 B4, 00 1.21  Average
3 11000.00 38.30 13.44 45.42  36.28 0. 88 T4.00  13.12  Pedk
Remarks: 1. Eniszsion Level= Anterna Factor + Cable Losz + Reading

Level (dBuVim)

~inp Factor
2. The enission levels that are 20dB below the official
limit are not reported.

Date: 2017-07-02

120
110
90, 1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50,
30,
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. i Jn Chanber Datano. 4
Dis. / Ant. @ 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt + FOC PART 16E PEAR Fre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT

: Vireless Speaker

Power :+ DC 15¥ From Adaptor Input AC 120V/60Hz
Test Mode : IEEES02. l1a 5500MHz Tx Mode
:+ W/H: LF-550G
Ant,  Cable AP Emission
No. Fregq. Factor Loss Reading factor Level Limitz Margin Rematk
(iz) (dB/n) (dB) (dBu¥)  (dB)  (dBufW/n) (dBuV/m} (dB)
1 BB00.00 34.10 11.85 T6.15  34.37 B86. 83 T4.00 -12.83  Peak
2 11000.00 38.30 13.44 324 36.28 46.T0 5400 T30 Average
3 11000.00 38.30 13.44  44.59 36.28  60.05  T4.00 13.95 Pesk
Remarks: 1. Enission Level= dnterna Factor + Cable Loss + Reading

—inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

120 Level (dBuVim) Date: 2017.07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 8
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode + IEEES02, lla 5G00MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 11
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT : Wireless Speaker

: DC 16V From Adaptor Input AC 120/60Hz
: [EEEB0Z. lla S600MHz Tx Mode

: WH: LF-550G

Fover
Test Mode

Page 4-29
120 Level (dBuVim) Date: 2017.07-02
110
90| 1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 10
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode + IEEES02, lla 5G00MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BAO0.O0 34.16 11.96 T4.46  34.67 86,91 T4.00 -11.91  Pedk
2 11200.00 38.58 13.46 30.89  36.56 47,37 54,00 6.63  Average
3 11200.00 38.58 13.46 43,94 3556  60.42 7400 13.58 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

120
110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 12
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode i IEEES02, lla 5G00MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BAO0.O0 34.16 11.96 G168 34.87 83.13 T4.00 -18.13  Pedk
2 11200.00 38.58 13.46 315 36.56 47,63 54,00 6.37  Average
3 11200.00 38.58 13.46 43,72 3556  60.20 7400 13.80 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 13
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla STOOMHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 16
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode + IEEES02, lla STOOMHz Tx Mode

: WH: LF-550G
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120 Level (dBuVim) Date: 2017.07-02
110
1
90|
FCC PART|15E PEAK
70|
k|
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 14
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla STOOMHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BT00.00 34.22 11.87 BA.44  34.87 9T, 66 T4.00 -23.66 Pedk
2 11400.00 38.86 13.48 2.4l 34.83 48,92 54,00 4.08  Average
3 1140000 38.86 13.48 4578 34.83  63.28 7400 10.T1 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

120
110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 16
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ HORIIONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode + IEEES02, lla STOOMHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BT00.00 34.22 11.87 T84 34.87 80, 46 T4.00 -16.46 Pedk
2 11400.00 38.86 13.48 224 34.83 48.75 54,00 4.25  Average
3 11400.00 38.86 13.48 46,15 34.83  63.66  T400 10.34 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX

Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 21
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 SS00MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 23
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre :
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 SS00MHz Tx Mode
: WH: LF-550G
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120 Level (dBuVim) Date: 2017.07-02
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV

50|
30|
10

1000 4400 7800 11200, 14600, 18000

Frequency (MHz)

Site no. : 3m Chamber Data no. : 22

Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL

Lindt : FCC PART 15E PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu

EUT + Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode  : IEEEB02. InHI20 SS00MHz Tx Mode

: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥)  (dB) (dBu¥/n) (dBuV/m) (dB)

1 BRO0.O0 34.10 11.88 gT.0L 34.37 98, 68 T4.00 -24.69 Pedk

2 11000.00 38.30 13.44 3l.0o5 36.28 48.51 54,00 1.48  Average

3 11000.00 38.30 13.44 44.T6 36,28 60,22 T400 1378 Pesk

Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

o LEvel (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

1
110
1
90,
FCC PART|15E PEAK
70|
k]
FCC PART 15E AV

50
30|
10

1000 4400 7800. 11200 14600. 18000

Frequency (MHz)

Site no. ¢ 3m Chamber Data no. : 24

Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL

Lindt : FCC PART 15E PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu

EUT : Wireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz

Test Mode  : IEEEB02. LInHI20 SS00MHz Tx Mode

: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)

1 BRO0.O0 34.10 11.88 91,73 34.31  103.41 T4.00 -28.41 Pedk

2 11000.00 38.30 13.44 3183 36.28 47,29 54,00 6.7l Average

3 11000.00 38.30 13.44 44,93 3628  60.39  T400 13.6l Peak

Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 28
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 S600MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 3l
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 S600MHz Tx Mode

: WH: LF-550G
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120 Level (dBuVim) Date: 2017.07-02
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 30
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 S600MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BAO0.O0 34.16 11.96 91,38  34.87 102,83 T4.00 -2B.83 Pedk
2 11200.00 38.58 13.46 30.84  36.56 47,42 54,00 6.68  Average
3 1120000 38.58 13.46 4384 3556  60.32 7400 13.68 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

120
110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 32
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ HORIIONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 S600MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BAO0.O0 34.16 11.96 83.21  34.87 94, 6 T4.00 -20.66 Pedk
2 11200.00 38.58 13.46 J0.69  36.56 471,17 54,00 6.83  Average
3 11200.00 38.58 13.46 43,82 3556  60.30 7400 13.70 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX

Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 33
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 STOOMHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 36
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 STOOMHz Tx Mode

: WH: LF-550G
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120 Level (dBuVim) Date: 2017.07-02
110
90 1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 34
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 STOOMHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BT00.00 34.22 11.87 TT.46  34.87 BB, BT T4.00 -14.67 Pedk
2 11400.00 38.86 13.48 39l 34.83 48,42 54,00 4.58  Average
3 1140000 38.86 13.48  45.43 34.83 6204 T400 1106 Pesk

Renarks:

120 Level (dBuVim)

1. Enmission Level= Anterma Factor + Cable Loss + Reading
=inp Factor

2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 36
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 STOOMHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BT00.00 34.22 11.87 ET.4l 34.87 98, 63 T4.00 -24.63 Pedk
2 11400.00 38.86 13.48 3lel 34.83 48.42 54,00 4.58  Average
3 11400.00 38.86 13.48 44,97 34.83 6248  T400 1152 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

120 Level (dBuVim) Date: 2017.07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 41
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI40 SS10MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 43
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

Fover
Test Mode

: Wireless Speaker

: DC 16V From Adaptor Input AC 120/60Hz
: [EEEB0Z. L1nHT40 5510MHz Tx Mode

: WH: LF-550G
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12gLEvel (dBuvim) Date: 2017-07-02
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 42
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI40 SS10MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BELO.OD 34.11 11.88 83.83  34.48 86,44 T4.00 -21.44  Pedk
2 11020.00 38.33 13.44 3183 36.19 47.41 54,00 6.68  Average
3 1102000 38.33 13.44 44,33 3610 58,81 7400 14.08  Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

120 Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 44
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ HORIIONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI40 SS10MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BELO.OD 34.11 11.88 al.20  34.45 102,81 T4.00 -2B.81 Pedk
2 11020.00 38.33 13.44 Jlog  36.19 48, 66 54,00 1.3 Average
3 1102000 38.33 13.44 43.86 3610  59.44  T400 14.56 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX

Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 49
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI40 SS500MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : &1
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI40 SS500MHz Tx Mode

: WH: LF-550G

Page 4-35
120 Level (dBuVim) Date: 2017.07-02
110
90 !
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : G0
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI40 SS500MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BES0.00 34.16 11.96 T3 3487 89,17 T4.00 -16.17  Pedk
2 11180.00 38.55 13.46 30.83  36.65 47,18 54,00 6.81  Average
3 1118000 38.55 13.46  45.03 35.65 639  T400 1261 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

120 Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 62
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI40 SS500MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BES0.00 34.16 11.96 88,76 34.87 100.20 T4.00 -26.20 Pedk
2 11180.00 38.55 13.46 30.86  36.65 41,22 54,00 6.8  Average
3 11180.00 38.55 13.46 44,22 35.65  60.58  T4.00 13.42 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX

Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-02
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 63
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. LInHI40 SET0MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-02
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 66
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI40 SET0MHz Tx Mode

: WH: LF-550G
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120 Level (dBuVim) Date: 2017.07-02
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 64
Dis. / Ant. : 3n 2016 3115(4580) dnt. pol. : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. LInHI40 SET0MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BATO.00 34.20 11.96 84.63  34.80 96,78 T4.00 -21.79  Pedk
2 1130.00 38.78 13.47 i0.7h 36,10 47.90 54,00 6.10  Average
3 1134000 38.78 13.47 4398 3510 6L13 7400 1287 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

120 Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-02

110)
20 1
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 6A
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt, pol. ¢ HORIIONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI40 SET0MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BATO.00 34.20 11.96 13 34.80 B8, 38 T4.00 -14.38 Pedk
2 1130.00 38.78 13.47 072 36,10 47,87 54,00 6.13  Average
3 1134000 38.78 13.47 4476 3510 6LOL 7400 1209 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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5745-5825MHz Band:
Frequency: 30MHz~1GHz

Data: 14 File: E:2017 Report Data\SiSormyiCS 17Q1061-FCC-RF.EMG (14) Data: 13 File: E:2017 Report Data'SSony\ACS17Q1061-FCC-RFEEMG (14)
o Level (dBuvim) Date: 2017-07-04 a0 Level (Bu\im) Date: 2017-07-04

FCCPART 15E (3M) FCC PART 15 E {3M)

O30 2 [ 612, 506, 1000 O3 ey a1, 612, #06. 1000
Freguency (MHz) Frequency (MHz)
Jite no. ¢ 3m Chamber Data no. : 14 Fite na. ¢ 3m Chember Data no. : 13
Dis. / Ant. 3w 2017 CBLE112D 35375 Aant. pol. : HORIZONTAL Dis. / Ant. : 3m 2017 CBL6112D 35375 int. pol. : VERTICAL
Limit FCC PART 15 E (3N Limit 1 FCC PART 15 E (3M)
Env. / Ins. 21.4%C/54% Engineer @ Garry Env. / Ins. : 21.47C/53% Engineer : Garry
EUT Uireless Speaker M/N:LF-350G EUT ! Wireless Speaker M/N:LF-350G
Power rating : AC 120V/60Hz Power rating : AC 120V/60Hz
Test Mode WIFI 5G Band4 TX Test Mode ¢ WIFI 5G Band4 TX
Ant. Cable Emission Ant. Cable Emission
Ul Freg. Factor Loss Reading Lewvel Liwits Margin PRemark No. Freg. Factor Loss Reading Level Limits Margin Remark
(MHz] (dB/m) (dE)  (dBuV)  (dBuV/m) (dBuV/m) (dB) (MHz) (dB/m) (dB)  [dBu¥)  (dBu¥/m) (dBu¥/w) (dB)
1 53.280 9.05 6.67 45.49 32.86 40.00 7.14 QF 1 54,250 8.70 6.67 17.14 3z.51 40.00 7.43 QF
z 74.500 7.83 6.54 350.65 36.04 40.00 3.16 oF 2 80.440 7.70 6.85 22.39 36.94 40.00 3.06 [oig
3 138.640 11.90 7.09  4Z.42 33.34 43.50 10.16 QF 3 144.460 11.686 7.12 11.50 30.70 43.50 1z2.80 QF
4 185.200 10.20 7.31 44.67 34.30 43.50 9.z0 oF 4 185.200 10.20 7.31 15.25 32.76 43.50 10.74 QP
5 196.840 10.424 7.37  44.90 34.88 43.50 B.62 QF 5 196.540 10.43  7.37 15.01 3z.82 43.50 10.68 P
6 209.450 10.74 7.4z 44.94 35.32 43.50 G.18 oF [ 209.450 10,74  7.42 14,79 32.95 43.50 10.55 QF
Rerarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading. Rewarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading.
2. The emission levels that are Z0dE below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

FCCIDAKSLES50G

AUDIX Technology (Shenzhen) Co., Ltd.
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Frequency: 1GHz~18GHz

120 Level (dBuVim)

Date: 2017-07-03

110
90,
FCC PART|15E PEAK
70,
50,
30
10
1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. ¢ 3n Chamber Datano. 1
Dis. / Ant. @ 3n 2016 MCIDI208 3007  dnt. pol. : VERTICAL
Limit :+ FOC PART 1BE PEAK Pre :+ 101 2kPa
Env. / Ins. @ 23, T#C/52.4% Engineer : zack_zhu
EUT : Wireless Speaker
Power + DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEEED2. 11nHT40 GTE6MHz Tx Mode
: M/N: LF-5506
12gLEvel (dBuvim) Date: 2017-07-03
110
90|
ﬂ FCC PART|15E PEAK
0,
50|
30,
10
1000 4400 7800 11200 14600, 18000
Frequency (MHz)
Site no. + Gn Chamber Data no. @ 3
Dis. / Ant. : 3m 2016 MNCTDI208 3007 Ant. pol. : HORIIONTAL
Linit : FOC PART 1GE PEAK Pre 101, 2kPa

1 23 THC/B2. 4%

+ Wireless Speaker
:+ DC 16V From Adaptor Input AC 120%/60Hz
: [EEEB0Z. L1nHT40 GT55MHz Tx Mode

i W LF-5506

Enw. / Ins. Engineer : zack_zhu
EUT
Fower

Test Mode

Level (dBuVim)

Date: 2017-07-03

12
110
1
90,
FCC PART|15E PEAK
70,
3
FCC PART 15E AV
50,
30
10
1000 4400. 7800. 11200. 14600, 18000
Frequency (MHz)
Site no. ¢ 3n Chamber Datano, @ 2
Dis. / Ant. @ 3n 2016 MCIDI208 3007  dnt. pol. : VERTICAL
Limit :+ FOC PART 1BE PEAK Pre :+ 101 2kPa
23 THC/62, 4% Engineer : zack_zhu

Env. / Ins.
EUT

: Wireless Speaker

Power + DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEEED2. 11nHT40 GTE6MHz Tx Mode
: M/N: LF-5506
Ant. Cable AP Emission
No. Freg. Factor Loss Reading factor Level Limitz Margin Remark
(MHz) (dB/m) (dB)  {(dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
1 5785.00 32.96 1187  8LO06 35,12 8087  T400 -16.87 Peak
2 1151000 38.30 13.49 3173 34.47 49,05 5400 4.95 Average
3 11610.00 38.30 13.49 44,98 34.47 62. 30 T4.00  11.70  Pedk
Remarks: 1. Enizsion Level= Anterna Factor + Cable Losz + Reading

Level (dBuVim)

-inp Factor
2. The emission lewels that are 20df below the official
linit are not reported.

Date: 2017-07-03

120
110
90|
1
FCC PART|15E PEAK
0,
k]
FCC PART 15E AV
50|
30,
10
1000 4400 7800 11200 14600, 18000
Frequency (MHz)
Site no. + Gn Chamber Data no. @ d
Dis. / Ant. : 3m 2016 MNCTDI208 3007 Ant. pol. : HORIIONTAL
Linit : FOC PART 1GE PEAK Pre 101, 2kPa

Env. / Ins.
EUT

1 23 THC/B2. 4%
+ Wireless Speaker

Engineer : zack_zhm

Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode  : IEEES02. LInHI40 5T30MHz Tx Mode
i W LF-5506
Ant.  Cable AP Emission
No. Freq Factor Loss Reading factor Level Limits Margin Remark
Oflz) (dB/n) (dB) (dBu¥)  {dB) (dBu¥/n) (dBuV/m} (dB)
1 5785.00 32.96 11.97 7287 36.12 8268  Td.00 -B.68 Pesk
2 11610.00 38.30 13.49 T2 3447 49.04 B4, 00 4.96  Average
3 11510.00 38.30 13.48 45,3 34.47 62. 66 T4.00  11.34  Peak
Remarks: 1. Eniszsion Level= Anterna Factor + Cable Losz + Reading

~inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-03
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 8
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. [InHI40 ST95MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-03
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 11
Dis. / Ant. i 3n 2016 NCTDI209 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

Fover
Test Mode

: Wireless Speaker

: DC 16V From Adaptor Input AC 120V/60Hz
: [EEEB0Z. L1nHT40 5795MHz Tx Mode

: WH: LF-550G

Page 4-39
120 Level (dBuVim) Date: 2017.07-03
110
90|
1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 10
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. [InHI40 ST95MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BT85.00 33.08 11.87 T0.76  36.28 B80. 60 T4.00 -6.60 Pedk
2 11580.00 38.26 13.51 248 4.4 48,62 54,00 4.48  Average
3 11680.00 38.26 13.51 45,67 34.74 6270 7400 1130 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

o Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-03

12
110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 12
Dis. / Ant. ¢ 3n 2016 NMCIDI209 3007  Ant. pol. : VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI40 ST95MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BT85.00 33.08 11.87 80.62  36.28 80, 26 T4.00 -16.26 Pedk
2 11580.00 38.26 13.51 68 34.74 48, 62 54,00 6.38  Average
3 11580.00 38.26 13.51 4579 3.74 6282 T400 IL18 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

120 Level (dBuVim) Date: 2017.07-03
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 17
Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode + IEEES02. lla 5T45MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-03
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 18
Dis. / Ant. ¢ 3n 2016 NCTDI209 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT : Wireless Speaker

: DC 16V From Adaptor Input AC 120V/60Hz
: [EEEB0Z. lla S5T45MHz Tx Mode

: WH: LF-550G

Fover
Test Mode

Page 4-40
120 Level (dBuVim) Date: 2017.07-03
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 18
Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode + IEEES02. lla 5T45MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BT45.00 32.84 11.87 86,14 36.12 96,93 T4.00 -21.93  Pedk
2 11480.00 38.31 13.48 32,64 34.58 49, 88 54,00 4,12 hverage
3 1148000 38.31 13.49 45,64 34.56 62,88 7400 112 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-03

120
110)
90 1
FCC PART 15E PEAK
70|
k]
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 20
Dis. / Ant. ¢ 3n 2016 MCIDI209 3007  Ant. pol. : HORIZONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode i IEEES02, lla 5T45MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BT45.00 32.84 11.87 T3 36.12 81,13 T4.00 -13.13  Pedk
2 11480.00 38.31 13.48 32,63 34.58 48,77 54,00 4.23  Average
3 11480.00 38.31 13.49 45,97 34.56  63.21 7400 10.79 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

12gLEvel (dBuvim) Date: 2017-07-03
110
90|
FCC PART|15E PEAK

70|
50|
30|
10

1000 4400 7800 11200, 14600, 18000

Frequency (MHz)

Site no. : 3m Chamber Data no. : 26

Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL

Lindt : FCC PART 15E PEAK Pre

Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu

EUT + Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120/60Hz

Test Mode + IEEES02, lla 5T85MHz Tx Mode

: WH: LF-550G

120 Level (dBuVim)

Date: 2017-07-03

110

90

FCC PART|15E PEAK

70

50

30

1000 4400. 7800. 11200,
Frequency (MHz)

Site no. + 3n Chanbe:

14 Data no.
Dis. / Ant. i 3n 2016 NCTDI209 3007  dnt. pol, : VERTICAL

Lindt : FCC PART 15E PEAK Pre

Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode + IEEEB02, lla 5T85MHz Tx Mode

: WH: LF-550G

14600, 18000

Page 4-41
120 Level (dBuVim) Date: 2017.07-03
110
90|
1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 26
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode + IEEES02, lla 5T85MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
L BTBE.00 33.03 11.87 T3.64  36.28 83,36 T4.00 -8.36 Pedk
2 11570.00 38.27 13.50 64 3474 48,67 54,00 6.43  Average
3 1167000 38.27 13.50 44,81 .74 6LBd  T400 1216 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-03

120
110
1
90,
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 28
Dis. / Ant. i 3n 2016 NCTDI209 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu
EUT : Wireless Speaker
Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode + IEEEB02, lla 5T85MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L BTBE.00 33.03 11.87 83.10  36.28 82,82 T4.00 -18.82 Pedk
2 11570.00 38.27 13.50 ilLTE 34.74 48.78 54,00 6.21  Average
3 LI670.00 38.27 13.50 44.73 .74 6LT6  T400 1224 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim) Date: 2017.07-03
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 28
Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla 5825MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-03
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 3l
Dis. / Ant. ¢ 3n 2016 NCTDI209 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT : Wireless Speaker

: DC 16V From Adaptor Input AC 120V/60Hz
: [EEEB0Z. lla 5825MHz Tx Mode

: WH: LF-550G

Fover
Test Mode

Page 4-42
120 Level (dBuVim) Date: 2017.07-03
110
1
90|
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 30
Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla 5825MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BE25.00 33.12 11.88 82,16 36.38 81,91 T4.00 -17.91  Pedk
2 11650.00 38.24 13.52 3.7 36.02 48.41 54,00 6.68  Average
3 L1650.00 38.24 13.52 44,50 3502  6L.24  T400 1276 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

Level (dBuVim)

=inp Factor
The emizsion levels that are 20dB below the official
limit are not reported.

Date: 2017-07-03

120
110)
90 T
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 32
Dis. / Ant. ¢ 3n 2016 MCIDI209 3007  Ant. pol. : HORIZONTAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode + IEEEB02, lla 5825MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BE25.00 33.12 11.88 T4.68  36.38 84,44 T4.00 -10.44  Pedk
2 11650.00 38.24 13.52 J3.66 36.02 50.40 54,00 3.60  Average
3 1165000 38.24 13.52 45,02 35.02  6LT6 7400 1224 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
2. The emission levels that are 20d5 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim) Date: 2017.07-03
110
90|
FCC PART|15E PEAK
70|
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 3T
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. InHI20 ST45MHz Tx Mode
: WH: LF-550G
120 Level (dBuVim) Date: 2017-07-03
110
90,
FCC PART|15E PEAK
70|
50
30|
10
1000 4400 7800. 11200 14600. 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 39
Dis. / Ant. i 3n 2016 NCTDI209 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT : Wireless Speaker

: DC 16V From Adaptor Input AC 120V/60Hz
: [EEEB0Z. L1nHT20 5745MHz Tx Mode

: WH: LF-550G

Fover
Test Mode

Page 4-43
12gLEvel (dBuvim) Date: 2017-07-03
110
90| i
FCC PART|15E PEAK
70|
k|
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : 38
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. InHI20 ST45MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BT45.00 32.84 11.87 TE.O6  36.12 84, 86 T4.00 -10.85  Pedk
2 11480.00 38.31 13.48 32,04 34.58 48,28 54,00 4.72  hverage
3 1148000 38.31 13.49 46,13 34.56 6337 7400 10.63 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

o Level (dBuVim)

=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

Date: 2017-07-03

12
110)
1
90
FCC PART 15E PEAK
70|
k]
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 40
Dis. / Ant. ¢ 3n 2016 NMCIDI209 3007  Ant. pol. : VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120V/60Hz
Test Mode  : IEEEB02. LInHI20 ST45MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BT45.00 32.84 11.87 83.73  36.12 §3.62 T4.00 -18.62 Pedk
2 11480.00 38.31 13.48 32,18 34.58 48.42 54,00 4.58  Average
3 11480.00 38.31 13.49 46,18 34.56  63.42 7400 10.58 Peak
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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FCCIDAKSLES50G Page 4-44
1agLevel (dBuVim) Date: 2017-07-03 1agLevel (dBuVim) Date: 2017-07-03
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50| 50|
30| 30|
10 10
1000 4400 7800 11200, 14600, 18000 1000 4400 7800 11200, 14600, 18000
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 46 Site no. : 3m Chamber Data no. : 46
Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL Dis. / Ant. i 3n 2016 NCTDI208 3007  dnt. pol, : VERTICAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu Erw. / Inz. @ 23.T#C/52.4% Engineer : zack_zhu
EUT + Wireless Speaker EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 ST85MHz Tx Mode Test Mode  : IEEEB02. InHI20 ST85MHz Tx Mode
: WH: LF-550G : WH: LF-550G
Ant.  Cable ANP Emission

No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥)  (dB) (dBu¥/n) (dBuV/m) (dB)

1 BTEE.O0 33.03 11.97  84.09 35.28 8381 T4.00 -19.81 Peak
2 11570.00 38.27 13.80 370 34.74 48,73 6400  B5.2T  lverage
3 118T0.00 3827 13.50 4542 .74 6245 7400 11.55 Peak

Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading
=inp Factor
2. The emiszion lewels that are 20d5 below the official
limit are not reported.

o Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
90, 90,
1
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3
FCC PART 15E AV
50 50
30| 30|
10 10
1000 4400 7800. 11200 14600. 18000 1000 4400 7800. 11200 14600. 18000
Frequency (MHz) Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 47 Site no. ¢ 3m Chamber Data no. : 48
Dis. / Ant. ¢ 3n 2016 NCTDI209 3007  fnt. pol, : HORIZONTAL Dis. / Ant. ¢ 3n 2016 NCTDI209 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre : 101, 2kPa Lindt : FCC PART 15E PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 TwC/B2.4% Engineer : zack zhu Enw. / Ina. @ 23.T#C/B2.4% Engineer : zack zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC 16V From Adaptor Input AC 120/60Hz Power : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI20 ST85MHz Tx Mode Test Mode  : IEEEB02. LInHI20 ST85MHz Tx Mode
: WH: LF-550G : WH: LF-550G
Ant.  Cable ANMP Emission

No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)

1 BTEE.O0 33.03 11.97 7316 35.28  B2.88  T4.00 -B.88 Peak
2 11570.00 38.27 13.80  3L.66 34.74 48,68 56400  B5.31 Average
3 U8T0.00 3827 13.80 45,16 .74 6218 7400 118l  Peak

Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading
=inp Factor

. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim)

Date: 2017-07-03

110

90

FCC PART|15E PEAK

70

50

30

1000

Site no.
Dis. / int,
Linit

Env. /[ Ins.
EUT

Power

Test Mode

o LEvel (dBuVim)

1 23, TeC/52. 4%

+ Wireless Speaker
: DC 16¥ From Adaptor Input AC 120%/60Hz
: [EEEB0Z. L1nHT20 5325MHz Tx Mode

: WH: LF-550G

4400. 7800. 11200,
Frequency (MHz)
: 3m Chamber Data no. : 49
tdm 2016 MCTDL208 3007 Ant. pol. : HORIZONTAL
: FCC PART 15E PEAK Pre 101, 2kPa

Engineer : zack zhm

14600, 18000

Date: 2017-07-03

1

110

90

FCC PART|15E PEAK

30

ZAW

1000

Site no.
Dis. / Ant.
Linit

Env. /[ Ine.
EUT

Fover
Test Mode

1 23, TeC/B2. 4%

: Wireless Speaker
: DC 16V From Adaptor Input AC 120/60Hz
: [EEEB0Z. L1nHT20 5325MHz Tx Mode

: WH: LF-550G

4400. 7800. 11200,
Frequency (MHz)

¢ 3m Chamber Data no. : &1

©3mo 2016 MCTDI208 3007  Ant. pol. @ VERTICAL

: FCC PART 15E PEAK Pre 101, 2kPa

Engineer : zack zhm

14600, 18000

Page 4-43
12gLEvel (dBuvim) Date: 2017-07-03
110
90|
1
FCC PART|15E PEAK
70|
3
FCC PART 15E AV
50|
30|
10
1000 4400 7800 11200, 14600, 18000
Frequency (MHz)
Site no. : 3m Chamber Data no. : G0
Dis. / Ant. i 3n 2016 NCTDI208 3007  fnt. pol, : HORIZONTAL
Lindt : FCC PART 15E PEAK Pre 101, 2kPa
Enw. / Ins. @ 23 TeC/B2.4% Engineer : zack_zhu
EUT + Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode  : IEEEB02. InHI20 S5325MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANP Emission
No.  Freq, Factor Loss Reading factor Level Limitz Margin Remark
Ofiz) (dB/n) (dB) (dBu¥) (dBu¥/n) (dBuV/m) (dB)
1 BE25.00 33.12 11.88 T4.88  36.38 B4, 63 T4.00 -10.63 Pedk
2 11650.00 38.24 13.52 T4 36.02 48.48 54,00 6.62  Average
3 L1650.00 38.24 13.52 4513 3502 6LET  T400 1213 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

120 Level (dBuVim)

=inp Factor
The emizsion levels that are 20dB below the official
limit are not reported.

Date: 2017-07-03

110)
1
90
FCC PART 15E PEAK
70|
3
FCC PART 15E AV
50
30|
10
1000 4400. 7800. 11200, 14600, 18000
Frequency (MHz)
Site no. ¢ 3m Chamber Data no. : 62
Dis. / Ant. ¢ 3n 2016 NMCIDI209 3007  Ant. pol. : VERTICAL
Linit : FCC PART 15E PEAK Pre 101, 2kPa
L3 THC/B2. 4% Engineer : zack zhm

Env. /[ Ine.
EUT

: Vireless Speaker

Pover : DC 16V From Adaptor Input AC 120/60Hz
Test Mode  : IEEEB02. LInHI20 S5325MHz Tx Mode
: WH: LF-550G
Ant.  Cable ANMP Emission
No. Freq. Factor Loss Reading factor Level Limitz Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BE25.00 33.12 11.88 81,93 36.38 91,68 T4.00 -17.68 Pedk
2 11650.00 38.24 13.52 3216 36.02 48.90 54,00 6,10 Average
3 1165000 38.24 13.52 4510 35.02  6L84 7400 1216 Pesk
Remarks: 1. Emission Level= dnterma Factor + Cable Loss + Reading

=inp Factor
2. The emission levels that are 20d5 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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Page 5-1

5.1.Test Equipment

5. BAND EDGE COMPLIANCE TEST

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |[Cal. Interval

1. Spectrum Analyzer Agilent E4446A US44300459 | Apr.22,17 1 Year

2. Amp HP 8449B 3008A02495 | Apr.22.17 1 Year

3. Horn Antenna ETS 3115 9510-4580 Nov.16,16 1 Year

4. HF Cable Hubersuhne SUC%ZLEXI 274094/4 Apr.22,17 1 Year
5.2.Limit

For transmitters operating in the band 5150-5250 MHz, all emissions outside the band
5150-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For devices with both operating frequencies and channel bandwidths contained within the band
5250-5350 MHz,

All emissions outside the band 5250-5350 MHz shall not exceed -27 dBm/MHz e.i.r.p.

For transmitters operating in the band 5470-5725MHz,Emissions outside the band 5470-5725
MHz shall not exceed -27 dBm/MHz e.i.r.p.

For the band 5725-5850 MHz, emissions at frequencies from the band edges to 10 MHz above
or below the band edges shall not exceed -17 dBm/MHz e.i.r.p.

For emissions at frequencies more than 10 MHz above or below the band edges, the emissions
power shall not exceed -27 dBm/MHz.

5.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and worked at
highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum emission

level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out

the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:
(a) PEAK: RBW=1MHz; VBW=3MHz; Sweep=AUTO
(b) AVERAGE: RBW=1MHz; VBW=10Hz; Sweep=AUTO
5. Per KDB789033 clause H 2)d).if the test distance is 3m,the EIRP(dBm)=E(dBuv/m)-95.2
Get the final compare with limit.

5.4.Test Results

Pass (The testing data was attached in the next pages.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134



AUDIX )

FCCIDAKSLES50G

AUDIX Technology (Shenzhen) Co., Ltd.
Page 5-2

5180-5240MHz Band:

120 Level (dBu\Vim) Date: 2017-06-30 - Level (dBuVim)

1 Date: 2017-06-30
110 110
3
3
90, 90,
FCC PART|15E PEA FCC PART|15E PEA
70, 70,
1 2 1 FCCPART WE
[NESIIPY S E e rancttemi
50| 50|
30| 30|
10 10
4500 4639, 4778, 49017, 5056. 5195 4500 4639, 4778, 49017, 5056. 5195
Frequency (MHz) Frequency (MHz)
Site ne. + 3n Chamber Datano. @ B Site ne. + 3n Chamber Datano. @ B
Dis. / Ant. ¢ 3n 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3n 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre :+ 101 2kPa Limit :+ FOC PART 1GE PEAK Pre :+ 101 2kPa
Enw. / Ins. @ 23 IxC/B2. 5% Engineer : zack_zhu Enw. / Ins. @ 23 IxC/B2. 5% Engineer : zack_zhu
T : Wireless Speaker T : Wireless Speaker
Power + DC 16¥ From Adaptor Input AC 120%/60Hz Power + DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02, lla 5180MHz Tx Mode Test Mode + IEEES02, lla 5180MHz Tx Mode
: M/N: LF-5506 : M/N: LF-5506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(Hz) (dB/n) (dB)  (dBuf) (dB)  (dBuf/n) (dBuV/m) (dB) (Hz) (dB/n) (dB)  (dBuf) (dB)  (dBuf/n) (dBuV/m) (dB)
L 4804.41 32,893 11.78 46.10 35,67 B6.11 T4.00  18.89  Pegk L 4T46.3 32.79 1172 46.99 35,66 6. 84 T4.00  18.16 Pegk
2 5150.00 33.61 1180 44,16 35.64 54,03  T400 10.07 Peak 2 5150.00 33.61 1180 44,32 35.64 54,19 7400 10.81 Peak
3 BIBL.I0 33.65 11.81 84,11 36.62 84,06 T4.00 -20.06 Pedk 3 BIBL.I0 33.65 11.81 94,11  36.62 104.05 T4.00 -30.06 Pedk
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor —inp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBuVim) Date: 2017-06-30 120 Level (dBuVim) Date: 2017-06-30
110 110
90| 90|
2
70| 70|
FCC PART 15E)Af FCC PART 15E|
50| 50|
1 1
30| 30|
10 10
4500 4639, 4778, 4917, 5056. 5195 4500 4639, 4778, 4917, 5056. 5195
Frequency (MHz) Frequency (MHz)
Site no. ¢+ 3m Chamber Datano. : T Site no. ¢+ 3m Chamber Data no. : &
Diz. / Ant. @ 3m 2016 3116 (4580) dnt. pol. @ HORIZONTAL Diz. / Ant. @ 3m 2016 3116 (4580) dnt. pol. : VERTICAL
Lindt : FCC PART 1GE AV Pre i 101, 2kPa Lindt : FCC PART 1GE AV Pre i 101, 2kPa
Env. / Ins. : 23.1%C/B2.5% Engineer : zack_zhu Env. / Ins. : 23.1%C/B2.5% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC 16¥ From Adaptor Input AC 120%/60Hz Power :+ DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEE202. lla G180MHz Tx Mode Test Mode : IEEE202. lla G180MHz Tx Mode
: WH: LF-550G : WH: LF-550G
Ant.  Cable Emiszion Ant.  Cable Emiszion

No.  Fregq. Factor Loss

(MHz)

Reading factor Level

Limitz Margin Remark
(dB/m) (dB} (dBu¥)  (dB)

No.  Fregq. Factor Loss

ANP
Reading factor Level Limitz Margin Remark

(dBu¥/m) (dBul/m}  (dh) (WHz) (dB/m) (dB) (dBu¥)  (dB)  (dBu¥/m) (dBuV/m) (dE)
1 G5150.00 33.61 11.80  30.75 35.64 40,62  54.00 13.38 Average 1 G5150.00 3361 11.80  30.80 35.64 40,77  564.00 13.23  Average
2 BIBLID 33.65 11.51 65,23 36.62 7517 5400 -21.1T  Awerage 2 5178.02 33.65 11.51 73,13 36.62 8307 54.00 -29.0T7 Awerage

Remarks:

1. Emission Level= dnterma Factor + Cable Loss + Reading
inp Factar

. The emission levels that are 20dB below the official
limit are not reported.

Remarks:

1. Emission Level= dnterma Factor + Cable Loss + Reading
inp Factar

The emission levels that are 20dB below the official

limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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FCCIDAKSLES50G

AUDIX

Technology (Shenzhen) Co., Ltd.

120 Level (dBuVim)

Date: 2017-06-30

110
3
90|
FCC PART|15E PEA
70
O | O
50|
30|
10
4500 4639. 4778. 4017, 5056. 5195
Frequency (MHz)
Site no. :+ 3n Chanber Data no. : 2B
Dis. / Ant. @ 3n 2016 3115(4580) dmt. pol. : HORIZONTAL
Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa
Enw. / Ins. @ 23 1sC/B2.B% Engineer @ zack zhm
T : Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEES0Z. L1nAT20 5180MHz Tx Mode
+ WW: LF-350G
Ant, Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 BO10.83 33.42 11.88 46.44 3384 5T.10 T4.00  16.90  Peak
2 5150.00 33.61 11.80 44,15 3387  55.79  Td00 18.21 Pesk
3 BITR.TL 33.65 1181 84,81 33.81 96. 56 T4.00 -22.56 Pedk
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—imp Factor
2. The emission levels that are 20d6 below the official
limit are not reported.
120 Level (dBuVim) Date: 2017-06-30
110
90|
2
70|
FCC PART 15E|
50|
1/
30|
10
4500 4639, 4778, 4917, 5056. 5195
Frequency (MHz}
Site no. : 3m Chamber Data no. : 28
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL
Limit :+ FOC PART 1GE AV Pre 101, 2kPa
Env. / Ins. : 23.1%C/62.5% Engineer : zack_zhu
EUT : Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEEE02. L1nHT20 G180MHz Tx Mode
+ WN: LF-350G
Ant. Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBuf¥) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 b6160.00 33.61 11.80 30,73 33.87 42,37 64.00 11.63 Awverage
Z  5178.02 33.8% 1181 70,18 33.81 8l.84 54.00 -27.84  Awverage

Remarks:

. Enission Level= interma Factor + Cable Loss + Reading
—inp Factor

. The emission levels that are 20dB below the official
linit are not reported.

Page 5-3
120 Level (dBuVim) Date: 2017-06-30
110 3
90|
FCC PART 15E PEAK
70
1
,

50|
30|
10

4500 4639. 4778. 4017, 5056. 5195

Frequency (MHz)

Site no. :+ 3n Chanber Data no. : 26

Dis. / Ant. @ 3n 2016 3115(4580) dnt. pol. : VERTICAL

Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa

Enw. / Ins. @ 23 1sC/B2.B% Engineer @ zack zhm

EUT : Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEES0Z. L1nAT20 5180MHz Tx Mode

+ WW: LF-350G
Ant, Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)

1 4T48.81 32.80 11.72 46.81 3387 5T.46 T4.00 16.564 Peak

2 5150.00 33.61 11.80 44,29 3387  55.93  Td00 18.07 Pesk

3 BITT.63 33.65 11.80 94,63 33.81 106,27 T4.00 -32.27 Pedk

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading

120 Level (dBuVim)

—imp Factor
The emission levels that are 20dE below the official
limit are not reported.

Date: 2017-06-30

110
3
90|
70|
FCC PART 155
50|
1 3

30|
10

4500 4639, 4778, 4917, 5056. 5195

Frequency (MHz}

Site no. : 3m Chamber Data no. : 27

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL

Limit :+ FOC PART 1GE AV Pre + 101 2kPa

23, 14062, 5% Engineer : zack_zhu

Env. [/ Ins.
EUT

: Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEEE02. L1nHT20 G180MHz Tx Mode

+ WN: LF-350G

Ant. Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark

(MHz) (dB/m) (dB)  (dBuf¥) (dBuv/m) (dBuV/m) (dB)

1 4TB8.564 32.82 11.73 J2.46 33,87 43.13 64.00  10.BT  Awverage
2z 5150.00 33.61 11.80 3LTé 3387 43.40 54.00  10.60  Average
3 5178.02 33.65 11.81 &1.36  33.81 83.01 64.00 -38.00 Awverage

Renarks:

1. Enission Level= Antenna Factor + Cable Loss + Reading

-imp Factor
The emission levels that are 20dE below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




®
AUDIX AUDIX Technology (Shenzhen) Co., Ltd.

FCCIDAKSLES50G Page 5-4
yag1evel (dBuYim) Date: 2017-06-30 1apLevel (4BuVim) Date: 2017-06-30
110 10—

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70 /’ 70
3
. 2 3 4 w " 2 -
50| 50|
30| 30|
10 10
5225 5274. 5323. 5372 5421, 5470 5225 5274. 5323. 5372 5421, 5470
Frequency (MHz) Frequency (MHz)
Site no. :+ 3n Chanber Data no. : 37 Site no. :+ 3n Chanber Data no. : 38
Dis. / Ant. @ 3n 2016 3115(4580) dmt. pol. : HORIZONTAL Dis. / Ant. @ 3n 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa
Enw. / Ins. @ 23 1sC/B2.B% Engineer : zack zhu Enw. / Ina. @ 23, 14C/52.6% Engineer : zack zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEES0Z. L1nAT20 5240MHz Tx Mode Test Mode : IEEES0Z. L1nAT20 5240MHz Tx Mode
+ WW: LF-350G + WW: LF-350G
Ant, Cable AP Emission Ant, Cable AP Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuf) (4B} (dBu¥/n) (dBuV/m) (dB) (MHz) (dB/n) (dB)  (dBuf) (4B} (dBu¥/n) (dBuV/m) (dB)
1 6240.93 33.74 11.81 86,00  33.89 96, 67 T4.00 -22.67 Peak 1 B238.97 33.73 1181 94,21 33.89 10686 T4.00 -31.86 Peak
2 §350.00 33.89 11.83 44,85 34.18  56.49  Td.00 IT.51 Pesk 2 5350.00 33.89 11.83 45,44 34.18  5T.08  Td.00 16.92 Pesk
3 5432.76 34.01 11.84 45.7T6  34.29 51.42 T4.00 16.58 Pedk 3 B364.16 33.81 11.83 45.08 3418 5T.65 T4.00 16.35 Pedk
4 5460.00 34.04 11.94 44,38 34.33 56,04 T4.000 17.06  Pegk 4 5460.00 34.04 11.94 44.86 34,33 56,51 T4.000  17.49  Pegk
Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
inp Factar inp Factar
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
120 Level (dBuVim) Date: 2017-06-30 120 Level (dBuVim) Date: 2017-06-30
110 110
1
90| 90|
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
2 1 3
30| 30|
10 10
5225 5274, 5323. 5372 5421, 5470 5225 5274, 5323. 5372 5421, 5470
Frequency (MHz} Frequency (MHz}
Site no. : 3m Chamber Data no. : 40 Site no. : 3m Chamber Data no. : 39
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE AV Pre + 101 2kPa Limit :+ FOC PART 1GE AV Pre + 101 2kPa
Env. / Ins. : 23.1%C/62.5% Engineer : zack_zhu Env. / Ins. : 23.1%C/62.5% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC 16¥ From Adaptor Input AC 120%/60Hz Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEEE02. L1nHT20 B240MHz Tx Mode Test Mode + IEEEE02. L1nHT20 B240MHz Tx Mode
+ WN: LF-350G + WN: LF-350G
Ant. Cable AP Emission Ant. Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(Ez) (dB/m) (dB)  (dBuf) (B} (dBuii/m) (dEuV/m} (dB) (Ez) (dB/m) (dB)  (dBuf) (4B} (dBu¥/m) (dBuV/m) (dB)
1 b6240.44 33.74 11.81 69,96 33.89 8l 6L 64.00 -27.61 Awverage 1 b6240.44 33.74 11.81 80.38  33.89 82.04 64.00 -38.04 Awverage
2 5350.00 33.89 11.83 0.ed .18 42,28 8400 1172 Awverage 2 5350.00 33.89 11.83 3LED 34.18 43.14 54.00  10.86  Average
3 G4A0.00 34.04 11.84 30.87  34.33 42.52 64.00  11.48  Average 3 G4A0.00 34.04 11.84 il2s 34.33 42.93 64.00  11.07  Average

Remarks: 1. Enission Level= Antenna Factor + Cable Loss + Reading

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
-imp Factor -imp Factor
. The emission levels that are 20d6 below the official The emission levels that are 20dE below the official
linit are not reported. linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




AUDIX )

AUDIX Technology (Shenzhen) Co., Ltd.

120 Level (dBuVim) Date: 2017-06-30
110
3
90|
FCC PART|15E PEAI

70

| ieres A1t s - ol
50|
30|
10

4500 4644. 4788. 4932, 5076. 5220

Frequency (MHz)

Site no. :+ 3n Chanber Data no. : 4B

Dis. / Ant. @ 3n 2016 3115(4580) dmt. pol. : HORIZONTAL

Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa

Enw. / Ins. @ 23 1sC/B2.B% Engineer @ zack zhm

T : Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEES0Z. L1nAT40 5100MHz Tx Mode

+ WW: LF-350G
Ant, Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)

1 4926.96 33.22 11.83 46,98 3371 61,32 T4.00  16.68 Peak

2 5150.00 33.61 11.80 44,00 3387 55.65  Td.00 18.35 Pesk

3 BIST.60 33.66 11.81 T8 26 33.81 80,82 T4.00 -16.82 Pedk

Renarks:

120 Level (dBuVim)

. Enission Level= dntenna Factor + Cable Loss + Reading
—imp Factor

. The emission levels that are 20d6 below the official
limit are not reported.

Date: 2017-06-30

110
90|
3
70|
FCC PART §5E A'
50|
1 2

30
10

4500 4644, 4788. 4932 5076. 5220

Frequency (MHz)

Site no. :+ 3m Chamber Data no. : 48

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL

Linit + FOC PART 1GE AV Pre : 101, 2kPa

Env. / Ins.
EUT

Fower
Test Mode

No.  Freq. Factor Loss Reading factor Level

(MHz)

23, 14C/62, 5%

: Wireless Speaker
:+ DC_16¥ From Adaptor Input AC 120%/60Hz
: IEEEG02. 11nHT40 G100MHz Tx Mode

+ W/N: LF-3606

Bnginesr : zack_shu

Ant,  Cable AP Emission

Limits Margin Remark
(dfi/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)

1 4786.86 32.83 11.7T4  31.35 33,88 42,13 656400 1187  Average
2 51B0.00 33.61 1L.90  30.61 33.87 42,26 6400 I1.TE  Average
3 B18T.60 33.66 11.91 65,64 33.91 T30 54,00 -23.30 Average

Remarks:

. Enission Level= interma Factor + Cable Loss + Reading
-imp Factor

. The emission levels that are 20d6 below the official
limit are not reported.

Page 5-5
120 Level (dBuVim) Date: 2017-06-30
110
2
90|
FCC PART|15F PEAI
70
50|
30|
10
4500 4644. 4788. 4932, 5076. 5220
Frequency (MHz)
Site no. :+ 3n Chanber Data no. : 46
Dis. / Ant. @ 3n 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre + 101 2kPa
Enw. / Ins. @ 23 1sC/B2.B% Engineer @ zack zhm
EUT

: Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEES0Z. L1nAT40 5100MHz Tx Mode
+ WW: LF-350G
Ant, Cable Emission
No. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
L 6160.00 33.61 11.80 48.36 3387 0. 00 T4.00  14.00 Peak
2 5193.36 33.47 1181  @T.00 3391 8867 400 -24.67 Pesk
Remarks:

120 Level (dBuVim)

1. Enizsion Level= Anterma Factor + Cable Loss + Reading
—inp Factor

The emission levels that are 20d6 below the official
linit are not reported.

Date: 2017-06-30

110
90|
3
70|
FCC PART |I5H A
50|
1 2
R I S S
30|
10
4500 4644, 4788. 4932, 5076. 5220
Frequency (MHz}
Site no. : 3m Chamber Data no. : 47
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE AV Pre + 101 2kPa

Env. [/ Ins.
EUT

Power
Test Mode

23, 14062, 5%

: Wireless Speaker
: DC 16¥ From Adaptor Input AC 120%/60Hz
+ IEEEE02. [1nHT40 G100MHz Tx Mode

Engineer : zack_zhu

+ W/H: LF-3506

Ant. Cable Emission

No. Freq. Factor Loss Reading factor Level  Limits Margin Remark

(MHz) (dB/m) (dB) (dBuf)

(dBu¥/m) (dBuV/m) (dB)

1 4757.76 32.82 11.72  33.00 33.87 4367 564.00 10.33 Average
2 5150.00 33.61 1180  3L.47 3387 4311 54,00  10.89  Average
3 5181.92 3367 1191 68,18 33.91 78,86 54.00 -26.86 Average

Renarks:

1. Enmission Level= Anterma Factor + Cable Loss + Reading
-imp Factor

The emission levels that are 20dE below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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FCC ID:AKSLFS50G Page 5-6

17;.[9"‘“ {dBuVim) Date: 2017-06-30 17;.[9"‘“ {dBuVim) Date: 2017-06-30
110} 110}
1
1
90| 90|
FCC PART| 15E PEAK FCC PART| 15E PEAK
70 70
3 3
- b i h A
50 50
30 30
10| 10|
5200 5254. 5308. 5362. 5416. 5470 5200 5254. 5308. 5362. 5416. 5470
Frequency (MHz) Frequency (MHz)
3ite no. : 3m Chamber Data no. : B4 3ite no. : 3m Chamber Data no. : B3
Dis. / Ant. @ 3m 2016 3115(4580} Ant. pol. : HORIZONTAL Dis. / Ant. 2016 3115(4580) Ant. pol. : WERTICAL
Limit : FCC PART 15E PEAK Pre : 101, 2kPa Limit CC PART 15E PEAK Pre : 101, 2kPa
Env. / Ins. @ 23.1%C/52.5% Engineer : zack_zhu Env. / Ins. 3. 1#C/52. 6% Engineer : zack zhu
ET : Wireless Speaker ET reless Speaker
Power : DC 16V From Adaptor Input AC 120%/60Hz Power C 16V From Adaptor Input AC 120¥/60Hz
Test Mode + IEEEBO2. 11rfT40 5230MHz Tx Mode Test Mode EEEB02. 11nHT40  5230MHz Tx Mode
: W/N: LF-3606 : W/N: LF-3606
Ant.  Cable MNP Emizsion Ant.  Cable MNP Emizsion
No.  Freq. Factor Loss Reading factor Lewel Limits Margin Remark No.  Freq. Factor Loss Reading factor Lewel Limits Margin Remark
(MHz) (dB/n) (dB)  (dBuV} (dB)  (dBul/m) (dBu¥/m) (dB) (MHz) (dB/n) (dB)  (dBuV} (dB)  (dBul/m) (dBu¥/m) (dB)
1 B227.81 G53.72 1191 81.66  33.08 9319 T4.00 -18.19  Peak 1 B227.81 35.72 1191 80.76 33.08 101.40 T4.00 -27.40  Peak
2 5380.00 33.89 11,93 44.02 3418 55.66  T4.00 1834 Peak 2 5350.00 33.89 1193 4413 3418 8577 T4.00 1823 Peak
3 640978 3307 1104 46.64  34.25 57.30 T4.00  16.70  Peak 3 B3TE.T4 3303 11,03 46.83 .22 67.47 T4.00  16.53 Peak
4 B460.00 34.04 1194 44,63 .33 B6. 28 T4.00  17.72  Peak 4 B460.00 34.04 1194 44,72 .33 B6. 37 T4.00  17.63 Peak
Remarks: 1. Emizsion Level= Antenna Factor + Cable Loss + Reading Remarks: 1. Emizsion Level= Antenna Factor + Cable Loss + Reading
inp Factor inp Factor
2. The emission levels that are 20dB below the official 2. The emission levels that are 20dB below the official
limit are not reported. limit are not reported.
1aglevel (dBuVim) Date: 2017-06-30 {aplevel (dBuvim) Date: 2017-06-30
110} 110
90| 90
1
1
70 70l
FCC PART 15E AV FCC PART 15E &V
? k\
501
: ) = - :
30 0|
10| 10
5200 5254. 5308. 5362. 5416. 5470
Frequency (MHz) 5200 5254, 5308. 5362. 5416. 5470
Frequency (MHz)
Site no. : Im Chamber Data no. : 5§
Dis. / dnt. @ 3n 2016 3115(4580) dnt, pol. : HORIZONTAL date no. ¢ Chanber Data no. : 56
Linit 1 FCC PART IEE AV Fre L 01, 2kPa Dis, / Ant. : 3n_ 2016 3115(4580) int. pol. : VERTICAL
Erv. / Tns. @ 23. L4C/B2.E Enginser : zack_zhu Linit CC PART 15E AV Fre : 101, ZkFa
BT } Wireless Gpeaker Env. / Ins. 3. 140/ 62. B Engineer : zack_zhu
Bover : DC_16V Fron Adaptor Input AC 120V/60Hz 0T ireless Speaker
Test Wode  : TEEEG02. 11rHT40 5230MHz Tx Mods Pover C 167 From Adaptor Input AC 120V/60Hz
: WN: LE-S506 Test Wode  : IEEESDZ 1IrHT40 5230MHz Tx Mode
: WN: LF-S506
Ant.  Cable e Emission
No. Fregq. Factor Loss EReading factor Level Linits Margin Hemark int.  Cable . AP Emission
(MHz)  (dB/m) (dB)  (dBulV)  (dB)  (dBuV/m) (dBu¥/m) (dB) No. Freq. Factor Loss Reading factor lewel ~ Linits Wargin Remark

(MHz) (dB/m) (dB)  (dBuV} (dE)  (dBuV/m) (dBuf¥/n) (dB)
1 5232.40 3373 1191 63.3¢ 33.99  74.99  54.00 -20.98  Average

2 6360.00 33.89 11.93  30.60 34.18 42,24 B4.00 1176  Average 1 6227.81 33.72 11.91 LT 3399 83.41 54.00 -20.41  Average
3 B460.00 34.04 11.84  30.84 34,33 42,49 B4.00 1151 Average 2 5330.00 33.89 11.83  30.80 34.18  42.44  B54.00 1156  Average
3 B460.00 34.04 11.84 30,83 34,33 42,58  B4.00  11.42  Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss + Reading
—dmp Factor Remarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
. The emission levels that are 20dB below the official —dmp Factor
linit are not reported, The emizsion levels that are 20dB below the official
linit are not reported.

ra
s
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AUDIX

Technology (Shenzhen) Co., Ltd.
Page 5-7

5260-5320MHz Band:

Level (dBuVim)

Date: 2017-07-01
120
110
3
90|
FCC PART|15E PI
70|
12
| msbkpo T S PR
50|
30|
10
4500 4656. 4812, 4968, 5124, 5280
Frequency (MHz)
Site no. :+ 3n Chamber Datano. : 6
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORTIONTAL

Limit + FCC PART 1BE PEAK Fre + 101, 2kPa

Enw. / Ins. @ 23, T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker
Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode : IEEEE02. 11a G260MHz Tx Mode

: WH: LF-550G

Ant.  Cable Emission

No. Fregq, Factor Loss Reading f?ctfr Level
db

(MHz) (dB/m) (dB)  (dBuf¥) (dBui/n) (dBuV/m)  (dB)

Limitz Margin Remark

1 5130.60 33.60 11.B0 45,28 33,83 54,85 7400 I7.05
2 5180.00 33.61 11.80  43.96 33.87  BE.60 7400 18.40
3 B262.06 3377 11.92 84,06 34.02 85,73 7400 -21.73

Peak
Peak
Peak

Renarks:

—imp Factor

linit are not reported.

120 Level (dBuVim)

. The emission levels that are 20dB below the official

. Enmission Level= interma Factor + Cable Loss + Reading

Date: 2017.07-01

110
90|
70|
FCC PART 151
50|
1

30|
10

4500 4656. 4812, 4968. 5124, 5280

Frequency (MHz)

Site no. i 3n Chamber Data no.

Diz. / Ant. @ 3m 2016 3116(4580) dnt. pol. @ HORIZONTAL

Limit :+ FOC PART 1GE AV Pre 101, 2kPa

Env. / Ins. @ 23 T+C/B2, 4% Engineer : zack_zhu

EUT : Wireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode + IEEES02. 11a 5260MHz Tz Mode

:+ W/N: LF-5606
Ant,  Cable Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dfi/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L B61B0.00 33.61 11.80 30,71 3387 42,38 64.00 1165 Average
2 B26B.04 3376 11.82 69,98 34.02 8164 54.00 -27.64  Awverage

Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor
. The emission levels that are 20dB below the official
linit are not reported.

120 Level (dBuVim)

Date: 2017.07-01

110
90|
FCC PART|15E PI

70|

[ A, [ ot A Al i Yt Al
50|
30|
10

4500 4656. 4812, 4968, 5124, 5280

Frequency (MHz)

Site no. :+ 3n Chamber Data no.

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL

Limit + FOC PART 1BE PEAK Pre + 101, 2kPa

Enw. / Ins. @ 23, T#C/B2. 4% Engineer : zack_zhu

EUT

i Vireless Speaker

Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode : IEEEE02. 11a G260MHz Tx Mode

: WH: LF-550G

Ant.  Cable Emission
No. Fregq. Factor Loss Reading factor Level Limitz Margin Remark

(MHz) (dB/n) (dB)  (dBuf) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 5145.06 33.60 1180 45,18 3387 56,81 TL00 1T.19 Pesk
2 b1B0.00 33.61 11.80 44.06 3387 56,70 T4.00  18.30 Pegk
3 G268.84 3376 11.82 93.65 34.02  106.31 T4.00 -31.31  Pedk
Remarks:

120 Level (dBuVim)

1. Enmission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
limit are not reported.

Date: 2017.07-01

110
2
90|
70|
FCC PART 151
50|
1
30|
10
4500 4656. 4812, 4968. 5124, 5280
Frequency (MHz)
Site no. i 3n Chamber Datano, T
Diz. / Ant. @ 3m 2016 3116(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE AV Pre + 101 2kPa
Env. / Ins. @ 23 T+C/B2, 4% Engineer : zack_zhu
EUT

: Vireless Speaker

Power : DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES02. 11a 5260MHz Tz Mode

:+ W/N: LF-5606

Ant,  Cable Emission

Ho.  Freq. Factor Loss
(Hz) (dB/m) (dB)  (dBuf) (dB)

Reading factor Level  Limits Margin Remark
(dBu¥/m) (dBul/m)  (df)

1 B150.00 33.61 11.80  31.94 33.87  43.68  64.00 10.42
2 B2EB.04 3376 11.92  B0.6T 34.02 82,33 5400 -38.33

Average
Average

Remarks: 1.

Enission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017.07-01
110 110

1
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
3 1 3 4
50| 50|
30| 30|
10 10
5300 5334. 5368. 5402, 5436. 5470 5300 5334. 5368. 5402, 5436. 5470
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 17 Site no. ¢+ 3m Chamber Data no. : 18
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEB02. l1a B320MHz Tx Mode Test Mode : IEEEB02. l1a B320MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 53zl.25 33.8% 11.82 8450  34.10 96,17 T4.00 -22.17  Pesk L 53zl.25 33.8% 11.82 93,08 3.10 104,76 T4.00 -30.76 Pesk
2 B3B0.00 33.89 11.83 42,77 .18 64,41 T4.00  18.58 Pedk 2 B3B0.00 33.83 11.83 4.3 M.18 6. 08 T4.00  18.02 Pedk
3 B447.66 34.03 11.84 45.39  34.29 51.07 T4.00  16.83  Pesk 3 B383.30 33.84 11.83 45.69  34.22 51,34 T4.00 16.66 Pesk
4 5460.00 34.04 11.94 43.38  34.33 5604 T4.000  18.96  Pegk 4 5460.00 34.04 11.94 43.85  34.33 86,20 T4.000  18.80 Pegk
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor —inp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
1
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
2 3 2 E]
30 30
10 10
5300 5334. 5368. 5402 5436. 5470 5300 5334. 5368. 5402 5436. 5470
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 20 Site no. :+ 3m Chamber Data no. : 18
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEB02. l1a B320MHz Tx Mode Test Mode : IEEEB02. l1a B320MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (dB)  (dBu¥/n) (dBuV/m) (R
L B310.21 33.86 11.82 T0.31 .10 81,08 64,00 -27.08  Average L B310.21 33.86 11.82 T8.2L 34.10 80, 88 64,00 -36.88  Average
2 B3B0.00 33.83 11.83 0,72 3418 42,36 64.00 11.64  Awverage 2 B3B0.00 33.83 11.83 .66 3418 43.30 64.00 10.T0  Awerage
3 B480.00 34.04 11.84 30,82 34.33 42,57 84.00  11.43  Awverage 3 B480.00 34.04 11.84 .48 34.33 43.13 84.00  10.BT  Awverage
Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
. The emission levels that are 20d6 below the official The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110

3
90| 90|
FCC PART|15E PI FCC PART|15E PI
70| 70|
1 2
T s I RIS FY PR R S T B e A i tntimat
50| 50|
30| 30|
10 10
4500 4656. 4812, 4968, 5124, 5280 4500 4656. 4812, 4968, 5124, 5280
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 26 Site no. ¢+ 3m Chamber Data no. : 26
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 G260MHz Tx Mode Test Mode : IEEEG02. L1nHT20 G260MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5138.04 33.89 11.80 45.75 3383 5141 T4.00  16.59  Pesk L 5120.46 33.858 11.80 46.52 33,83 58,17 T4.00  15.83 Pesk
2 BIB0.00 33.61 11.80 44,18 33.87 BB, 83 T4.00  18.17  Pedk 2 BIB0.00 33.61 11.80 46.70 3387 5T.54 T4.00 16.66 Pedk
3 B2BB.04 3376 11.82 82,80  34.02 94, 46 T4.00 -20.46 Pesk 3 B2BB.04 3376 11.82 92,77 34.02  104.43 T4.00 -30.43 Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
90| 90|
2
70| 70|
FCC PART 150 FCC PART 150
50| 50|
1 1
30 30
10 10
4500 4656. 4812, 4968. 5124, 5280 4500 4656. 4812, 4968. 5124, 5280
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no.  : 27 Site no. :+ 3m Chamber Data no. : 28
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 G260MHz Tx Mode Test Mode : IEEEG02. L1nHT20 G260MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B1B0.00 33.61 11.80 30.8L 33,87 42,26 6400 1176 Average L B1B0.00 33.61 11.80 3L.6L 3387 43,18 64.00  10.85  Average
2 B260.60 33.76 11.82 68,96  34.02 80. 62 64.00 -26.62 Awverage 2 B260.60 33.76 11.82 T892 34.02 80, 58 64.00 -36.568 Awverage
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor

The emission lewels that are 20d6 below the official
limit are not reported.

—inp Factor
. The emission levels that are 20dB below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017.07-01
110 110 1
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| TO[YN\/
) 2 : 4
T R BT LU Y P D R T TR o (T (LTRSS YA AL N
50| 50|
30| 30|
10 10
5300 5334. 5368. 5402, 5436. 5470 5300 5334. 5368. 5402, 5436. 5470
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 58 Site no. ¢+ 3m Chamber Data no. : 3T
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 5320MHz Tx Mode Test Mode : IEEEG02. 11nHT20 5320MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5320.74 33.8% 11.82 82,81 .10 94,48 T4.00 -20.48 Pesk L 8310.21 33.8% 11.82 93,18 3.10 104,86 T4.00 -30.86 Pesk
2 B3B0.00 33.89 11.83 42.21 .18 63.86 T4.00 20.15  Pedk 2 B3B0.00 33.89 11.83 43.90 3418 6. 564 T4.00  18.46 Pedk
3 5452.48 34.03 11.84 44.81  34.33 56. 45 T4.00 17.55 Pesk 3 5421.04 33.80 11.84 45.61  34.28 51.18 T4.00  16.81 Pesk
4 5460.00 34.04 11.94 42,84 34.33 54,48 T4.000  10.61  Pegk 4 B460.00 34.04 11.94 43,67 34.33 66,32 T4.00  18.88 Pegk
6 G4A6.60 34.05 11.85 46.88  34.33 51,56 T4.00  16.45 Pedk
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
2. The emission levels that are 20d6 below the official —inp Factor
linit are not reported. 2. The emission lewels that are 20dB below the official
limit are not reported.
120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
1
90| 90|
1
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
2 3 J 3
30 30
10 10
5300 5334. 5368. 5402 5436. 5470 5300 5334. 5368. 5402 5436. 5470
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 38 Site no. :+ 3m Chamber Data no. : 40
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 5320MHz Tx Mode Test Mode : IEEEG02. 11nHT20 5320MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (dB)  (dBu¥/n) (dBuV/m) (R
L B320.40 33.86 11.82 69,00 34.10 BL.AT 64,00 -27.67  Awverage L B320.40 33.86 11.82 T8.16 3410 80, 82 64,00 -36.82  Average
2 B3B0.00 33.83 11.83 J0.66 3418 42,30 64.00 1170 Awverage 2 B3B0.00 33.83 11.83 372 .18 43.36 64.00 10.64  Awverage
3 B480.00 34.04 11.84 30.88  34.33 42.51 54.00  11.48  Average 3 B480.00 34.04 11.84 .67 34.33 43.22 54.00 10.T8  Awerage

Remarks:

. Enission Level= interma Factor + Cable Loss + Reading Remarks: 1. Enizsion Level= interna Factor + Cable Loss + Reading
-imp Factor

-imp Factor
. The emission levels that are 20d6 below the official The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017.07-01
110 110
3
3
90| 90|
FCC PART|15H PEAI FCC PART|15H PEAI
70| 70|
1
" bttt SRVIHIT FSTATY SV JRET AP e sttt i oo A A st M
50| 50|
30| 30|
10 10
4500 4660. 4820. 4980. 5140 5300 4500 4660. 4820. 4980. 5140 5300
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 46 Site no. ¢+ 3m Chamber Data no. : 4f
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 B270MHz Tx Mode Test Mode : IEEEG02. 11nHT40 B270MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5148.00 33.61 11.80 44.32 3387 55. 06 T4.00  18.04 Pesk L 5137.80 33.89 11.80 45.95 33,83 51,61 T4.00  16.39  Pesk
2 GIB0.00 33.61 11.80 43.61 3387 6. 26 T4.00 18.76  Pedk 2 GIB0.00 33.61 11.80 4316 33.87 54.78 T4.00  18.21  Pedk
3 B26B.00 33.78 11.82 80.27  34.02 81,85 T4.00 -17.85 Peak 3 B26B.00 33.78 11.82 88,76  34.02  100.44 T4.00 -26.44 Pesk

Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor

. The emission levels that are 20d6 below the official The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.

120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
90| 90|
2
70| 70|
FCC PART 15H A' FCC PART 15H A'
50| 50|
1 1

30 30
10 10

4500 4660. 4820. 4980. 5140. 5300 4500 4660. 4820. 4980. 5140. 5300

Frequency (MHz) Frequency (MHz)

Site no. :+ 3m Chamber Data no. : 48 Site no. :+ 3m Chamber Data no.  : 47

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL

Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa

Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu

EUT : Wireless Speaker EUT : Wireless Speaker

Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEEG02. 11nHT40 B270MHz Tx Mode Test Mode : IEEEG02. 11nHT40 B270MHz Tx Mode

+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B1B0.00 33.61 11.80 30.54 33,87 42,18 64,00 11,82 Average L B1B0.00 33.61 11.80 3168 33,87 43,22 64,00 10.T8  Average
2 B26B.00 33.78 11.82 64,66  34.02 T6. 33 64.00 -22.33 Awerage 2 B26B.00 33.78 11.82 T2.66  34.02 84,54 64.00 -30.34 Awverage
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor

—inp Factor
. The emission levels that are 20dB below the official The emission lewels that are 20d6 below the official
limit are not reported. limit are not reported.
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120 Level (dBuVim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017.07-01
110 110

1
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70| \\J\,\,\
3 4 Tl e !
St
50| 50|
30| 30|
10 10
5280 5318. 5356. 5304, 5432, 5470 5280 5318. 5356. 5304, 5432, 5470
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 564 Site no. ¢+ 3m Chamber Data no. : 63
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 G310MHz Tx Mode Test Mode : IEEEG02. 11nHT40 G310MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5307.93 33.83 11.82 8L.58  34.10 93,24 T4.00 -19.24  Pesk L 5307.93 33.83 11.82 9z.25  3.10 103,90 T4.00 -20.90  Pegk
2 B3B0.00 33.89 11.83 43.44 3418 6. 08 T4.00  18.82  Pedk 2 B3B0.00 33.83 11.83 48.62 3418 6l 16 T4.00 12.84 Pedk
3 B416.85 33.88 11.84 45.70  34.28 51.37 T4.00 16.63 Pesk 3 B4E0.00 34.04 11.84 4411 34.33 55. T8 T4.00 18.24  Pesk
4 5460.00 34.04 11.94 44.68  34.33 56,33 T4.000  17.87 Pegk 4 B467.34 34.05 11.95 46,88 34.33 57,66 T4.00  16.44  Pegk
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor —inp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-01
110 110
90| 90| ]
1
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
] 3 2 3
30 30
10 10
5280 5318. 5356. 5304, 5432 5470 5280 5318. 5356. 5304, 5432 5470
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 66 Site no. :+ 3m Chamber Data no. : BA
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 G310MHz Tx Mode Test Mode : IEEEG02. 11nHT40 G310MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B308.12 33,83 11.82 66,82 34.10 AT 64,00 -23.4T7  Average L B308.12 33,83 11.82 T 18 3410 84,83 64,00 -30.83  Average
2 B3B0.00 33.83 11.83 30.80 3418 42.44 64.00 11.66 Awverage 2 B3B0.00 33.83 11.83 j2.05 3418 43. 69 64.00 10.31  Awerage
3 B480.00 34.04 11.84 30.88  34.33 42,53 84.00  11.47  Awverage 3 B480.00 34.04 11.84 .64 34.33 43. 18 54.00  10.8B1  Awerage

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
. The emission levels that are 20d6 below the official The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
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5500-5700MHz Band:

Level (dBuVim)

Date: 2017.07-02

120
110
3
90|
FCC PART[15E PERK
70|
1

e A A e
50|
30|
10

5350 5383. 5416. 5449, 5482, 5515

Frequency (MHz)

Site no. :+ 3n Chamber Datano. : 6

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORTIONTAL

Limit + FOC PART 1BE PEAK Pre

Env. / Ins.
EUT

+ 101, 2kPa
+ 23, THC/B2, 4% : zack_zhu
: Wireless Speaker

+ DC 16V From Adaptor Input AC 120%/60Hz
: IEEE®02. 11a GG00MHz Tx Mode

: WH: LF-550G

Ant.  Cable Emission
Factor Loss Reading factor Level
(dB/m)  (dB)  {(dBuV) (dB)

Engineer

Limitz Margin Remark
(dBui/n) (dBuV/m)  (dB)

3382 1193 45,23 34,18 5A00  T4.00 17.10 Peak
3.04 1184 43.20 34,33 54,85 T4.00 18,15 FPeak
34.10 11,85 @8.24 3437 88,82 T4.00 -25.92 Feak

Fower

Test Mode

No.  Fregq.
(MHz)

1 5370.63

2 460,00

3 G488.83
Remarks:

120 Level (dBuVim)

. Enission Level= Mntenna Factor + Cable Loss + Reading
—imp Factor

. The emission levels that are 20dB below the official
limit are not reported.

Date: 2017-07-02

110
90|
z
70|
FOC PART 15EIAV
50|
1

30|
10

5350 5383. 5416. 5449, 5482, 5515

Frequency (MHz)

Site no. i 3n Chamber Data no.

Diz. / Ant. @ 3m 2016 3116(4580) dnt. pol. @ HORIZONTAL

Limit :+ FOC PART 1GE AV Pre 101, 2kPa

Env. / Ins. @ 23 T+C/B2, 4% Engineer : zack_zhu

EUT

Power
Test Mode

: Vireless Speaker
:+ DC 16¥ From Adaptor Input AC 120%/60Hz
+ IEEEBD2. 11a S500MHz Tx Mode

: WH: LF-550G

Ho.  Freq. Factor Loss
(Hz) (dB/m) (dB)  (dBuf) (dB)

Ant,  Cable Emission
Reading factor Level Limits Margin Remark

(dBu¥/n) (dBuV/m} (df)

1 B460.00 34.04 11.8¢4 3128 34,33 42,93 6400 11.07
2 B499.33 34.10 11.95  T2.83  3.37 8421 54,00 -30.21

Average
Average

Remarks:

1. Enmission Level= Mnterma Factor + Cable Loss + Reading
—imp Factor

. The emission levels that are 20dB below the official
linit are not reported.

Level (dBuVim)

Date: 2017.07-02

120
110 3
90|
FCC|PART| 15E PEAK
70|
J 2

50|
30|
10

5350 5383. 5416. 5449, 5482, 5515

Frequency (MHz)

Site no. :+ 3n Chamber Data no. : 6

Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL

Limit + FOC PART 1BE PEAK Pre + 101, 2kPa

Env. / Ins.
EUT

i 23 T4C/B2. 4%
i Vireless Speaker

Engineer : zack_zhu

Power + DC 16V From Adaptor Input AC 120%/60Hz
Test Mode : IEEE®02. 11a GG00MHz Tx Mode

: WH: LF-550G

Ant.  Cable Emission
No. Fregq. Factor Loss Reading factor Level Limitz Margin Remark

(MHz) (dB/n) (dB)  (dBuf) (dB)  (dBu¥/n) (dBulV/m) )
1 B447.35 34.03 1184 46,36 3.20 55,04  Td00 15.06 Peak
2 b4E0.00 34.04 1194 43,79 34,33 66,44 T4.00 18.566 Pegk
3 G488.1T 34.10 11.85 93.27  34.37  104.95 T4.00 -30.85 Pedk
Remarks:

120 Level (dBuVim)

1. Enmission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

2. The emission levels that are 20dB below the official
limit are not reported.

Date: 2017-07-02

110
z
90|
70|
FLC PART 15E AV

50|
30|
10

5350 5383. 5416. 5449, 5482, 5515

Frequency (MHz)

Site no. i 3n Chamber Datano, T

Diz. / Ant. @ 3m 2016 3116(4580) dnt. pol. : VERTICAL

Limit :+ FOC PART 1GE AV Pre + 101 2kPa

Env. / Ins. @ 23 T+C/B2, 4% Engineer : zack_zhu

EUT : Wireless Speaker

Power :+ DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode + IEEEG02. 11a 5500MHz Tz Mode

:+ W/N: LF-5606
Ant,  Cable Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dfi/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L B460.00 34.04 11.84 32,61 34.33 44. 16 64,00 9.84  Average

2 B499.33 34.10 11.95  80.86 3437 82,64 5400 -38.64 Average

Remarks:

1. Enmission Level= Mnterma Factor + Cable Loss + Reading
—imp Factor

The emission levels that are 20dB below the official
linit are not reported.
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120 Level (dBuVim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017.07-02
110 110

1
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
[ B
zwwwMW el o g TYPPPP P SN PR ¥ B
50| 50|
30| 30|
10 10
5680 6094, 6508. 6922, 7336. 7750 5680 6094, 6508. 6922, 7336. 7750
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 17 Site no. ¢+ 3m Chamber Data no. : 18
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11a BTOOMHz Tx Mode Test Mode : IEEEG02. 11a BTOOMHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Hz) (dB/n) (dB) (dBuF) (dBu¥/m) (dBul/m} (dB)

L 5T00.7T0 34.22 11.87 80.85  34.87 81,87 T4.00 -17.87 Pesk L 5T00.7T0 34.22 11.87 8163 34.87 98,78 T4.00 -24.75 Pesk
2 BEE0.00 34.31 11.88 44.04  35.43 54. 90 T4.00  18.10  Pedk 2 BEE0.00 34.31 11.88 44,27 35.43 B6.13 T4.00  18.87 Pedk
3 BEE0.O0 34.32 11.88 44.24  35.50 55,04 T4.00 18.86 Pesk 3 BEE0.00 34.32 11.88 44.29  35.80 55.08 T4.00  18.81 Pesk
4 T170.40 35,68 12.41 46.28 37,33 6T.04 T4.00  16.96 Pegk 4 7016.15 35.24 12,28 46.66  37.48 56,70 7400 17.30  Pegk
6 7260.00 36.80 12.48 44.44  37.26 B6. 66 T4.00  18.44  Pedk 6 7260.00 36.80 12.48 44.67  37.26 66,78 T4.00  18.21  Pedk
6 7730.85 36.84 12.78 46.29  36.40 58,51 T4.00  14.49 Pesk 6 7733.44 36.83 12.77 45.59  36.40 58. 78 T4.00  15.21  Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
120 Level (dBu\Vim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017-07-02
110 110
90| 90|
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
3 4 s | 1 —— 3 45
30 30
10 10
5680 6094. 6508. 6922. 7336. 7750 5680 6094. 6508. 6922. 7336. 7750
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 20 Site no. :+ 3m Chamber Data no. : 18
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11a BTOOMHz Tx Mode Test Mode : IEEEG02. 11a BTOOMHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L BTO0.TO 34.22 11.87 6T.68  34.87 T8, 80 64,00 -24.80  Average L BTO0.TO 34.22 11.87 T4.82  34.87 86,14 64,00 -32.14  Average
2 BEE0.00 34.31 11.88 0.7 36.43 41,67 64.00 12.43  Awverage 2 BEE0.00 34.31 11.88 30.89  36.43 41,76 64.00 12.26  Awerage
3 BEA0.00 34.32 11.88 30.86  35.50 41, 68 54.00  12.534  Awverage 3 BEA0.00 34.32 11.88 31,02 35.50 41,82 64.00 12,18 Awverage
4 6387.94 34.32 12,06 jz2.02 0 36.08 42,38 64.00 1168 Average 4 TI1E0.TE 3E.TL 12,42 3168 37.33 42,38 64,00 1162 Average
6 7260.00 36.80 12.48 3l.oTo 31.28 42,18 64.00 11.81  Awverage 6 7260.00 36.80 12.48 il.og 37.26 42.20 64.00 11.B0  Awverage
6 7745.86 36.85 1278 3LTT  36.33 4507 5400 8.03  Average 6 7745.86 36.85 1278 3L.82 3633 4512 5400 8.88  Average
Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading Remarks: 1. Enizsion Level= interna Factor + Cable Loss + Reading
-imp Factor -imp Factor

2. The emission levels that are 20d6 below the official
limit are not reported.

The emission levels that are 20d6 below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017.07-02
110 110 3
90| 90|

FCC PART | 5E PEAK FCC/PART|15E PEAK
70| 70|
1 12
A b bet
50| 50|
30| 30|
10 10
5350 5383. 5416. 5449, 5482, 5515 5350 5383. 5416. 5449, 5482, 5515
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 26 Site no. ¢+ 3m Chamber Data no. : 26
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 GE00MHz Tx Mode Test Mode : IEEEG02. 11nHT20 GE00MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5401.98 33.896 11.84 45,80  34.25 57,48 T4.00  16.55 Pesk L 5457.25 34.04 11.84 47.96 34,33 58,61 7400 14.39  Pesk
2 G4A0.00 34.04 11.84 44.60  34.33 B6. 16 T4.00 17.85 Pedk 2 B4A0.00 34.04 11.84 47.00  34.33 8. 66 T4.00 16.35 Pedk
3 B480.B2 34.10 11.85 BT  34.37 89,41 T4.00 -25.41 Peak 3 BBO0.0E 34.10 11.85 04,84 34.45  106.54 T4.00 -32.54 Peak
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBu\Vim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017-07-02
110 110
90 3 90
70| 70|
F{C PART 15E BV T 15E AV
50| 50|
1 T
30 30
10 10
5350 5383. 5416. 5449, 5482, 5515 5350 5383. 5416. 5449, 5482, 5515
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no.  : 27 Site no. :+ 3m Chamber Data no. : 28
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 GE00MHz Tx Mode Test Mode : IEEEG02. 11nHT20 GE00MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B460.00 34.04 11,84 24 34.33 42, 88 6400 1111 Average L B460.00 34.04 11,84 32,88 34.33 44,63 64,00 9.4T  Average
2 BGO0.48 34.10 11.85 418 34.37 86. 86 64.00 -31.86 Awverage 2 B480.66 34.10 11.85 T8 34.37 81.67 64.00 -37.67 Awverage
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor —inp Factor
2. The emission lewels that are 20d6 below the official 2

. The emission levels that are 20dB below the official

linit are not reported. linit are not reported.
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Level (dBuVim)

Date: 2017.07-02

120 120 Level (dBuVim) Date: 2017-07-02
110 110
1
901 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
[ B
i g e 3 : IR
50| 50|
30| 30|
10 10
5680 6094, 6508. 6922, 7336. 7750 5680 6094, 6508. 6922, 7336. 7750
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 58 Site no. ¢+ 3m Chamber Data no. : 3T
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
T : Wireless Speaker T : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 GT00MHz Tx Mode Test Mode : IEEEG02. L1nHT20 GT00MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable Emission Ant.  Cable Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (B (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L B6BE.5E 34.22 11.87 TB.TH 3487 88, 97 T4.00 -15.97  Pesk L 5T00.7T0 34.22 11.87 g8.05  34.87 88, 27 T4.00 -25.27  Pesk
2 BEE0.00 34.31 11.88 43.67  35.43 54,53 T4.00  18.47  Pedk 2 BEE0.00 34.31 11.88 44.36  35.43 6. 22 T4.00  18.78 Pedk
3 BEE0.00 34.32 11.88 43.95  35.50 54.75 T4.00 18.25 Pesk 3 BEA0.00 34.32 11.88 44.24  35.50 55,04 T4.00 18.86 Pesk
4 626374 34.35 1204 46.73 36.00 g1.12 T4.00  16.88  Pegk 4 6387.94 34.32 12,06 46.16  36.08 66,49 T4.00 17.61  Pegk
6 7260.00 36.80 12.48 44.24  37.26 B6. A T4.00 18.64 Pedk 6 7260.00 36.80 12.48 44.38  37.26 66. 50 T4.00  18.60 Pedk
6 1T04.468 36.80 12.76 45.78  36.47 58. 87 T4.00  15.13  Pesk 6 7733.44 36.83 12.77 46.46  36.40 59. 66 T4.00  14.34  Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading

120 Level (dBuVim)

-imp Factor
. The emission levels that are 20d6 below the official
limit are not reported.

Date: 2017-07-02

o LEvel (dBuVim)

-imp Factor
2. The emission levels that are 20d6 below the official
limit are not reported.

Date: 2017-07-02

1
110 110
90| 90| 7
1
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
3 4 3 | ——
30 30
10 10
5680 6094. 6508. 6922. 7336. 7750 5680 6094. 6508. 6922. 7336. 7750
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 38 Site no. :+ 3m Chamber Data no. : 40
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT

: Wireless Speaker

Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 GT00MHz Tx Mode Test Mode : IEEEG02. L1nHT20 GT00MHz Tx Mode

+ W/N: LF-3606 + W/N: LF-3606

Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark

(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L BTO0.TO 34.22 11.87 66,48 34.87 T 64,00 -23.70  Average L BTO0.TO 34.22 11.87 T3.06  34.87 86,18 64.00 -31.18  Average
2 BEE0.00 34.31 11.88 J0.61  36.43 41.47 64.00 12.63 Awerage 2 BEE0.00 34.31 11.88 J0.69  36.43 41.66 64.00 12.46  Awverage
3 BEA0.00 34.32 11.88 30.7L 35.50 41,61 64.00 12.48  Awverage 3 BEA0.00 34.32 11.88 30.80  35.50 41,60 64.00 12.40  Awverage
4 7280.00 35.80 12.48 3Loo 3n.28 42,12 6400 11.BE  Average 4 7280.00 35.80 12.48 30,08 37.28 42,07 6400 11,03 Average
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading

—inp Factor
2. The emiszion lewels that are 20d5 below the official
linit are not reported.

—inp Factor
The emizsion levels that are 20dE below the official
linit are not reported.
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120 Level (dBuVim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017.07-02
110 110 3
3
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
1
P . e WWMMAmMWMﬁ“”N
50| 50|
30| 30|
10 10
5350 5386. 5422, 5458, 5494, 5530 5350 5386. 5422, 5458, 5494, 5530
Frequency (MHz} Frequency (MHz}
Site no. ¢+ 3m Chamber Data no. : 46 Site no. ¢+ 3m Chamber Data no. : 4f
Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 G510MHz Tx Mode Test Mode : IEEEG02. 11nHT40 G510MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5d52.24 34.03 11.84 d6.44  34.33 58,08 T4.00 15,92 Pegk L 5457.84 34.04 11.84 80.561  34.33 62,18 T4.00  11.84 Pesk
2 B4A0.00 34.04 11.84 44.63  34.33 6. 28 T4.00 17.72  Pedk 2 B4A0.00 34.04 11.84 48.66  34.33 0. 31 T4.00 13.69 Pedk
3 BEOT.BE 34.10 11.85 84.75 34.45 96. 35 T4.00 -22.35 Pesk 3 BEOT.BE 34.10 11.85 03,39  34.45 104.09 T4.00 -30.89  Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
linit are not reported. linit are not reported.
120 Level (dBuVim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017-07-02
110 110
90| 90|
70| 70|
FCC IPART 15E At FCC IPART 15E AV
50| 50|
1 T
30 30
10 10
5350 5386. 5422, 5458, 5494, 5530 5350 5386. 5422, 5458, 5494, 5530
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no. : 48 Site no. :+ 3m Chamber Data no.  : 47
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120/60Hz Power : DC_16¥ From Adaptor Input AC 120/60Hz
Test Mode : IEEEG02. 11nHT40 G510MHz Tx Mode Test Mode : IEEEG02. 11nHT40 G510MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B460.00 34.04 11.84 iz 34,33 42,77 64,00 11,23 Average L B460.00 34.04 11.84 32,87 34.33 44,62 64,00 0.48  Average
2 BG0B.04 34.10 11.85 61,11 34.46 T8.7L 64.00 -24.T1  Awerage 2 BG0B.04 34.10 11.85 TE.OL  34.46 86. 61 64.00 -32.61 Awverage
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor

. The emission levels that are 20dB below the official
limit are not reported.

—inp Factor
. The emission levels that are 20dB below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-02 120 Level (dBuVim) Date: 2017-07-02
110 110

1
90! 90
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
[
) 4 AN o 4 5

50| 50|
30| 30|
10 10

5640 6062. 6484, 6906. 7328. 7750 5640 6062. 6484, 6906. 7328. 7750

Frequency (MHz} Frequency (MHz}

Site no. ¢+ 3m Chamber Data no. : BT Site no. ¢+ 3m Chamber Data no. : G&

Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. ¢ 3m 2016 3115(4580) dnt. pol. : VERTICAL

Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu

EUT : Wireless Speaker EUT : Wireless Speaker

Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEEG02. 11nHT40 GET0MHz Tx Mode Test Mode : IEEEG02. 11nHT40 GET0MHz Tx Mode

: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)

L B667.43 34.20 11.86 O3 34.80 88,18 T4.00 -15.189  Pesk L B667.43 34.20 11.86 85,14 34.80 96,40 T4.00 -22.40  Pesk
2 BEE0.00 34.31 11.88 44.38  36.43 66,24 T4.00 18.76  Pedk 2 BEE0.00 34.31 11.88 43.69  35.43 54,46 T4.00  18.56 Pedk
3 BEE0.O0 34.32 11.88 43.88  35.50 54. 68 T4.00 18.32 Pesk 3 BEE0.00 34.32 11.88 43.88  35.80 54. 68 T4.00 18.32 Pesk
4 640382 34.32 12,06 45,90 36.06 66,22 7400 17.78  Pegk 4 6367.95 34.33 12,06 46,76 36.08 56,09 T4.00  17.91  Pegk
6 7260.00 36.80 12.48 43.76  37.26 B4, 88 T4.00 18.12  Pedk 6 7260.00 36.80 12.48 44.14  37.26 6. 26 T4.00 18.74  Pedk
6 7T28.80 36.83 12.77 45.85  36.40 549,08 T4.00  14.85 Pesk
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
2. The emission lewels that are 20dB below the official -imp Factor
linit are not reported. 2. The emission levels that are 20d6 below the official
limit are not reported.
120 Level (dBu\Vim) Date: 2017-07-01 120 Level (dBuVim) Date: 2017-07-02
110 110
90| 90|
1
1
70| 70|
FCC PART 15E AV FCC PART 15E AV
50| 50|
i) 4 I 4
30 30
10 10
5640 6062. 6484, 6906. 7328. 7750 5640 6062. 6484, 6906. 7328. 7750
Frequency (MHz) Frequency (MHz)
Site no. :+ 3m Chamber Data no.  : 60 Site no. :+ 3m Chamber Data no. : B9
Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : HORIZONTAL Dis. / Ant. @ 3m 2016 3115(4580) dnt. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 GET0MHz Tx Mode Test Mode : IEEEG02. 11nHT40 GET0MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L BEET.43 34.20 11.96 62,81 34.80 T3.87 64.00 -10.87  Average L BEET.43 34.20 11.96 68,02 34.80 80,18 64.00 -26.18  Average
2 BEE0.00 34.31 11.88 30.62  36.43 41,38 64.00 12.62 Awverage 2 BEE0.00 34.31 11.88 30.68  36.43 41,44 64.00 12.66 Awverage
3 BEA0.00 34.32 11.88 30.63  35.50 41.43 64.00 12.567  Awerage 3 BEA0.00 34.32 11.88 30.7L  35.50 41,61 54.00 12.48  Awverage
4 7280.00 35.80 12.48 30.83 3T.28 41,98 64,00 12.08  Average 4 7280.00 35.80 12.48 i0.es 37.28 41,97 64,00 12,03 Average
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading

—inp Factor
2. The emiszion lewels that are 20d5 below the official
linit are not reported.

—inp Factor
The emizsion levels that are 20dE below the official
linit are not reported.
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5745-5825MHz Band:

Level (dBuVim)

Date: 2017.07-03

120
110
90|
FCC PART) PEAI
70|
3
2 g

50|
30|
10

5350 5436. 5522, 5608, 5694. 5780

Frequency (MHz)

Site no. :+ 3m Chamber Datano. : 6

Dis. / Ant. : 3m 2016 MCTDI209 3007  Ant. pol. : HORTZONTAL

Limit + FOC PART 1BE PEAK Pre + 101, 2kPa

Env. / Ins.
EUT

Fower
Test Mode

No.  Fregq.
(MHz)

+ 23, THC/B2, 4%

: Wireless Speaker
:+ DC 16V From Adaptor Input AC 120%/60Hz
: IEEE®02. 11nHT40 GT56MHz Tx Mode

Engineer : zack_zhu

: WH: LF-550G
Ant.  Cable Emission
Factor Loss Level

Reading factor
(dB)

Limitz Margin Remark
(dB/m)  (dB)  {(dBuV) dE)

dBuv/n) (dBul/m)

5394, 29
5460.00
5626.49
5716.00
6726.00
5750. 76

O em e s s

32.40 1184 45,26 34,22 55,38 T4.00 18,62 Peak
32.40 11,84 44,48 34,33 54,48 T4.00 18,61 FPeak
32.68 11.86 45,85 34,75 55,74  T4.00 18.26 Feak
3287 1LBT 43,82 35,08 8L TL 74,00 20,29 Pesk
32.80 1187 44,92 35,08 54,74  T4.00 18,26 Feak
32.85 1187 T3.68 35.12 8348  T4.00 -8.48 Feak

Renarks:

120 Level (dBuVim)

1. Enmission Level= Anterma Factor + Cable Loss + Reading
—imp Factor

2. The emission levels that are 20dB below the official
limit are not reported.

Date: 2017-07-03

110
90|
70 4
FCCPAESEA
50|
1 3

30|
10

5350 5436. 5522. 5608. 5694. 5780

Frequency (MHz)

Site no. i 3n Chamber Datano, 8

Diz. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL

Limit :+ FOC PART 1GE AV Pre 101, 2kPa

Env. / Ins. @ 23 T+C/B2, 4% Engineer : zack_zhu

EUT : Wireless Speaker

Power :+ DC 16¥ From Adaptor Input AC 120%/60Hz

Test Mode + IEEES0Z. L1nAT40 5T55MHz Tx Mode

:+ W/N: LF-5606
Ant,  Cable Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark
(MHz) (dfi/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)

L 5460.00 32.40 11.84 071 34.33 40,72 6400 13.28  Average

2 BTIE.O0 32.87 11.87 30.69  35.08 4n. 48 54.00 13.52 Awverage

3 8T26.00 32.80 1187 L2335 41,08 54,00 12.95  Average

4 57833 32.96 11.97 68.26 36.12 68.07 64.00 -14.07  Average

Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading

inp Factar
. The emiszion levels that are 20d5 below the official
limit are not reported.

Level (dBuVim)

Date: 2017.07-03

120
110
7
90|
FCC PART! 158 PEAI
70|
1 3

50|
30|
10

5350 5436. 5522, 5608, 5694. 5780

Frequency (MHz)

Site no. :+ 3m Chamber Data no. : 6

Dis. / Ant. : 3n 2016 MCTD1209 3007  Ant. pol. : VERTICAL

Limit + FOC PART 1BE PEAK Pre + 101, 2kPa

Env. / Ins.
EUT

i 23 T4C/B2. 4%
i Vireless Speaker

Engineer : zack_zhu

Power :+ DC 16V From Adaptor Input AC 120%/60Hz
Test Mode : IEEE®02. 11nHT40 GT56MHz Tx Mode

: WH: LF-550G

Ant.  Cable Emission
No. Fregq. Factor Loss Reading factor Level Limitz Margin Remark

(MHz) (dB/m) (dB)  (dBuf¥) (dE)  (dBu¥/n) (dBuV/m) (dB)
1 5373.65 3240 11.93 4545 3,22 55,56 400 18.44 Peak
2 b460.00 32.40 11.94 44.62  34.33 64,53 T4.00  10.47  Pegk
3 GT07.76 32.86 11.87 46.63  35.08 56,41 T4.00 17.58 Pedk
4 5TLE.00 32.87 1197 46,52 35.05 56,31  T4.00 17.68 DPeak
6 B723.24 32.89 1L.97 49.24 35,06 69,05 T4.00  14.95  Pegk
6 GT26.00 32.80 11.87 48.08  35.08 57,80 T4.00  16.10  Pedk
T 875248 32.88 1187 8L.47 3512 8l.28 T4.00 -17.28 Pedk
Remarks: 1. Enission Level= Antemna Factor + Cable Loss + Reading

Level (dBuVim)

—inp Factor
2. The emission levels that are 20d6 below the official
limit are not reported.

Date: 2017-07-03

120
110
90|
4
70|
FCC PART 15E A'
50|
1 1]

30|
10

5350 5436. 5522. 5608. 5694. 5780

Frequency (MHz)

Site no. i 3n Chamber Datano, T

Diz. / Ant. @ 3m 2016 NCIDI208 3007 Ant. pol. : VERTICAL

Limit :+ FOC PART 1GE AV Pre + 101 2kPa

Env. / Ins.
EUT

23, THC/B2, 4%
: Wireless Speaker

Engineer : zack_zhu

Power :+ DC 16¥ From Adaptor Input AC 120%/60Hz
Test Mode + IEEES0Z. L1nAT40 5T55MHz Tx Mode

:+ W/N: LF-5606

Ant,  Cable Emission
Ho. Freq. Factor Loss Reading factor Level Limits Margin Remark

(MHz) (dfi/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dfuV/m} (dE)
L 5460.00 32.40 11.84 in.el 34.33 40, 82 6400 13,18 Average
2 BTIE.O0 32.87 11.87 31,79 35.08 41,68 54.00 12.42  Awverage
3 8T26.00 32.80 1187 .13 35.08 43.95 54.00  10.05  Average
4 57833 32.96 11.97 66,20  36.12 Te.0l 64.00 -22.00  Awverage
Remarks: 1. Enission Level= dnterma Factor + Cable Loss + Reading

inp Factar
2. The emission levels that are 20d6 below the official
limit are not reported.
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120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017.07-03
110 110

1
90| 90|
1
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
[ B
) W ettt F i 3
50| 50|
30| 30|
10 10
5770 6166. 6562. 6958, 7354, 7750 5770 6166. 6562. 6958, 7354, 7750
Frequency (MHz} Frequency (MHz}
Site no. ¢ 3m Chamber Data no. : 14 Site no. ¢ 3m Chamber Data no. : 13
Dis. / Ant. i 3m o 2016 MNCTDI208 3007  Ant. pol. : HORIIONTAL Dis. / Ant. ¢ 3m 2016 NCTDI208 3007  Ant. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 GT0EMHz Tx Mode Test Mode : IEEEG02. 11nHT40 GT0EMHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)

L 5T83.76 33.08 11.87 TO.90  35.28 80. 64 T4.00 -6.84 Pesk L 5T83.76 33.08 11.87 8l.41  35.28 8118 T4.00 -17.15  Pesk
2 BEE0.00 33.17 11.88 46.04  35.43 54. 76 T4.00 18.24  Pedk 2 BEE0.00 33.17 11.88 46.67  35.43 66,28 T4.00 18.71  Pedk
3 BEE0.00 33.18 11.88 44.15  35.80 53.82 T4.00 20.18 Pesk 3 BEE0.00 33.18 11.88 43.98  35.80 53.65 T4.00 20.35 Pesk
4 7221.3 35.80 12,46 46,08 37.28 57,08 T4.00  16.94  Pegk 4 T086.T0 35.83 12.3 46.04  37.41 6. 80 7400 17.20  Pegk
6 7260.00 36.80 12.48 44.43  37.26 66, 56 T4.00  18.45  Pedk 6 7260.00 36.80 12.48 44.62  37.26 66,74 T4.00 18.26 Pedk
6 7736.14 36.43 12.78 46.39  36.40 5. 20 T4.00  14.80 Pesk 6 7736.14 36.43 12.78 46.30  36.40 59,11 T4.00  14.89 Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
90| 90|
1
70 70
FCC PART 15E AV FCC PART 15E AV
50| 50|
3 4 2 4
30 30
10 10
5770 6166. 6562. 6958, 7354, 7750 5770 6166. 6562. 6958, 7354, 7750
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 16 Site no. : 3m Chamber Data no. : 16
Dis. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL Dis. / Ant. @ 3m 2016 NCTDL208 3007 Ant. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT40 GT0EMHz Tx Mode Test Mode : IEEEG02. 11nHT40 GT0EMHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L BTBE.T4 33.08 11.87 BE.48  36.28 66,22 64,00 -12.22  Awverage L BTBE.T4 33.08 11.87 66,26 36.28 T6.00 64,00 -21.00  Average
2 BEE0.00 33.17 11.88 30.63  36.43 40. 25 64.00 13.76  Awverage 2 BEE0.00 33.17 11.88 30.72 36.43 40. 44 64.00 13.66 Awverage
3 BEA0.00 33.18 11.88 30.61  35.50 40. 28 84.00 13.72  Awverage 3 BEA0.00 33.18 11.88 30.80  35.50 40.47 54.00 13.53  Awverage
4 7280.00 35.80 12.48 0.ed 3T.28 41. 96 6400 12.04  Average 4 7280.00 35.80 12.48 30.83 3T.28 41,98 64,00 12.08  Average
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor —inp Factor
2. The emiszion lewels that are 20d5 below the official 2. The emiszion lewels that are 20d5 below the official

linit are not reported. linit are not reported.
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120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
g
90| 5 90|
FCC PART|15E P;‘L FCC PART|15H PEAI
70| 70|
1 z 1
[t it “ eatonr b " L z b e P b Ao bt st
50| 50|
30| 30|
10 10
5350 5432, 5514, 5596, 5678. 5760 5350 5432, 5514, 5596, 5678. 5760
Frequency (MHz} Frequency (MHz}
Site no. ¢ 3m Chamber Data no. : 21 Site no. ¢ 3m Chamber Data no. : 22
Dis. / Ant. i 3m o 2016 MNCTDI208 3007  Ant. pol. : HORIIONTAL Dis. / Ant. ¢ 3m 2016 NCTDI208 3007  Ant. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEB02. 11a B5T45MHz Tx Mode Test Mode : IEEEB02. 11a B5T45MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5460.00 32.40 11.84 44.04  34.33 £4.08 74,000 19.95  Pegk L 5460.00 32.40 11.84 44.25  34.33 5. 26 T4.000 19.74  Pesk
2 G488.42 32.40 11.85 46.07 34,37 6. 06 T4.00 17.95 Pedk 2 BTIE.O0 32.87 11.87 44.28  35.08 54.07 T4.00  18.93  Pedk
3 BT14.80 32.87 11.87 44.09  35.08 53.88 T4.00  20.12  Pesk 3 BT24.33 32.80 1187 49.43  35.08 59,24 T4.00 14.76  Pesk
4 5726.00 32.80 11.97 43.62  35.08 63,34 T4.00 20.86 Pegk 4 5726.00 32.80 11.97 47.10 35,08 6. 02 T4.00  17.08  Pegk
6 BT42.37 32.83 11.87 TGl 36.12 87.38 T4.00 -13.3%  Pedk 6 06744.42 32.84 11.87 86,33 36.12 96,12 T4.00 -22.12  Pedk
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factar —inp Factar
2. The emission lewels that are 20d6 below the official 2. The emission lewels that are 20d6 below the official
limit are not reported. limit are not reported.
120 Level (dBu\Vim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
90| 90|
70| 70|
FCC PART 15H A" FCC PART 15H A"
50| 50|
2
1 23 1 3
30 30
10 10
5350 5432, 5514. 5596. 5678. 5760 5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. @ 24 Site no. : 3m Chamber Data no.  : 23
Dis. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL Dis. / Ant. @ 3m 2016 NCTDL208 3007 Ant. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEB02. 11a B5T45MHz Tx Mode Test Mode : IEEEB02. 11a B5T45MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (fz) (dB/m) (dB)  (dBuF) (B} (dBu¥/m) (dBuV/m) (dR)
L B460.00 32.40 11.84 30,91 34.33 40. 92 64,00 13.08  Average L B460.00 32.40 11.84 3L09 34.33 41,10 64,00 12,00  Average
2 BTIE.O0 32.87 11.87 30.66  36.08 40,44 64.00 13.66 Awverage 2 BGE0.O0 32.61 11.85 32,95 34.52 42,89 64.00 11.11  Average
3 BT26.00 32.80 11.87 30.85 35.08 40. 67 54.00  13.533  Awverage 3 BTIE.O0 32.87 11.87 30.87  35.08 40. T8 54.00 13.24  Awverage
4 E744.42 3294 1197 63,78 36.12 T3.6T 64,00 -10.67  Awverage 4 5726.00 32.80 11.97 32,31 36.08 42,13 64,00 1LBT  Average
6 06744.42 32.84 11.87 Ta.28  36.12 83.07 64.00 -28.07 Awverage

Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor
2. The emiszion lewels that are 20d5 below the official
linit are not reported.

Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factor

The emission lewels that are 20d6 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110

1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
§
4 4 5 8

50| 50|
30| 30|
10 10

5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750

Frequency (MHz} Frequency (MHz}

Site no. ¢ 3m Chamber Data no. : 33 Site no. ¢ 3m Chamber Data no. : 34

Dis. / Ant. i 3m o 2016 MNCTDI208 3007  Ant. pol. : HORIIONTAL Dis. / Ant. ¢ 3m 2016 NCTDI208 3007  Ant. pol. : VERTICAL

Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu

EUT : Wireless Speaker EUT : Wireless Speaker

Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEEG02. l1a BE25MHz Tx Mode Test Mode : IEEEG02. l1a BE25MHz Tx Mode

: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)

L 5823.40 33.11 11.88 TE. 15 35.38 84,89 T4.00 -10.89 Pesk L 5823.40 33.11 11.88 82,561 35.38 892,28 T4.00 -18.25 Pesk
2 BEE0.00 33.17 11.88 44.29  35.43 54.01 T4.00  18.99  Pedk 2 BEE0.00 33.17 11.88 4377 35.43 £3.48 T4.00  20.61 Pedk
3 BEE0.00 33.10 11.88 43.98  35.50 53.65 T4.00 20.35 Pesk 3 BEE0.00 33.10 11.88 44.16  35.50 53.83 T4.00  20.17  Pesk
4 64B7.15 34,60 12,07 46.55  36.00 61,13 T4.00  16.87 Pegk 4 6E05.00 34.T1 12,08 46.47 3611 gT.18 T4.00  16.85  Pegk
6 7260.00 36.80 12.48 43.66  37.26 54, 67 T4.00  18.33 Pedk 6 7260.00 36.80 12.48 44.40  37.26 6. 62 T4.00  18.48 Pedk
6 TTI6.BE 36.38 12.77 4577 36.47 58. 48 T4.00 15.54 Peak 6 7T40.25 36.43 12.78 45.22  36.40 58.03 T4.00  15.87 Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading
-imp Factor -imp Factor
2. The emission levels that are 20d6 below the official 2. The emission levels that are 20d6 below the official
limit are not reported. limit are not reported.
120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
90| 90|
1
1
70| 70|
FCC PART 15E AV FCC PART 15E AV

5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)
Site no. : 3m Chamber Data no. : 36 Site no. : 3m Chamber Data no. : 36
Dis. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL Dis. / Ant. @ 3m 2016 NCTDL208 3007 Ant. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. l1a BE25MHz Tx Mode Test Mode : IEEEG02. l1a BE25MHz Tx Mode
+ W/N: LF-3606 + W/N: LF-3606
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark
(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (WHz) (dB/m) (dB)  (dBu¥) (B} (dBu¥/m) (dBuV/m) (dR)
L B823.40 33.11 11.88 62,8l 36.38 12,68 64.00 -18.566  Average L BE25.35 33,12 11.98 T0.41  36.38 80,16 64.00 -26.16  Average
2 BEE0.00 33.17 11.88 30.66  36.43 40. 27 64.00 13.73  Awerage 2 BEE0.00 33.17 11.88 30.78  36.43 40. 60 64.00  13.60 Awverage
3 BEA0.00 33.18 11.88 30.66  35.50 40. 33 54.00 13.87 Awverage 3 BEA0.00 33.18 11.88 -9.67  35.50 0.00 54.00 54.00 Awverage
4 7280.00 35.80 12.48 30,77 3128 41,88 6400 12,11 Awerage 4 7280.00 35.80 12.48 30.en o 3T.28 41,92 64,00 12,08 Average
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading

—inp Factor
. The emission levels that ars 20dB below the official
linit are not reported.

—inp Factor
The emizsion levels that are 20dE below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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1

Level (dBuVim)

Date: 2017.07-23

120
110
90| )
FCC PART|15E Pb’ﬁ

70|

oot IO A poitothe HE:
50|
30|
10

5350 5432, 5514, 5596, 5678. 5760

Frequency (MHz}

Site no. ¢ 3m Chamber Data no. : 42

Dis. / Ant. i 3m o 2016 MNCTDI208 3007  Ant. pol. : HORIIONTAL

Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa

Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu

T : Wireless Speaker

Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz

Test Mode : IEEEG02. L1nHT20 GT46MHz Tx Mode

: W/N: LF-3506
Ant.  Cable Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
UHz) (dB/m) (dB) (dBu¥)  (dB) (dBuW/m) (dBul/m) (dB

L 5460.00 32.40 11.84 44.75  34.33 5. 78 7400 19.24  Pesk

2 BTIE.O0 32.87 11.87 44.04  35.08 63.83 T4.00  20.17  Pedk

3 BT26.00 32.80 11.87 44.76  35.08 54,58 T4.00 18.42  Pesk

4 574360 32.94 1197 TE.3L 3612 86,10 T4.000 -11.10  Pegk

Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading

o LEvel (dBuVim)

—inp Factor
. The emission levels that are 20d6 below the official
linit are not reported.

Date: 2017-07-23

110
90|
1
70|
FCC PART 15H A"
50|
1 23
30
10
5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz)
Site no. : 3m Chamber Data no.  : 43
Dis. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL
Linit + FOC PART 1GE AV Pre 101, 2kPa

Env. / Ins.
EUT

+ 23, THC/B2, 4%
: Wireless Speaker

Bnginesr : zack_shu

Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 GT46MHz Tx Mode

+ W/N: LF-3606

Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark

Ofz) (dB/n) (dB) (dBu¥)  (dB) (dBu¥/m) (dBul/m) (dB)

L B460.00 32.40 11.84 30,71 34.33 40. 72 64,00 13.28  Average
2 BTIE.O0 32.87 11.87 30.66  36.08 40. 35 64.00 13.66 Awverage
3 BT26.00 32.80 11.87 30.85 35.08 40. &7 54.00  13.33  Awverage
4 E744.42 3294 1197 63,35  36.12 T3 64,00 -10.14  Awverage

Remarks:

1. Emission Level= dnterma Factor + Cable Loss + Reading
—inp Factor

. The emission levels that ars 20dB below the official
linit are not reported.

Page 5-23
120 Level (dBuVim) Date: 2017-07-03
110
fi
90|
FCC PART|15H PERI
70|
3
, 2 [l
50|
30|
10
5350 5432, 5514, 5596, 5678. 5760
Frequency (MHz}
Site no. ¢ 3m Chamber Data no. : 4l
Dis. / Ant. ¢ 3m 2016 NCTDI208 3007  Ant. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
T : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 GT46MHz Tx Mode
: W/N: LF-3506
Ant.  Cable Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/n) (dBuV/m) (dB)
L 5453.73 32.40 11.84 45,40 34.33 £5.41 T4.00  18.59 Pesk
2 B4A0.00 32.40 11.84 44.62  34.33 54,53 T4.00  18.47  Pedk
3 BBTE.TI 32.57 11.86 45.04 34,60 5. 87 T4.00 18.13  Pesk
4 ET16.00 32.87 1197 44.68 35,08 64,47 T4.00  10.63  Pesk
6 G726.00 32.80 11.87 G0.98  36.08 0. 80 T4.00  13.20  Pedk
6 BT47.28 32.84 11.87 85.02 36.12 84, 81 T4.00 -20.81 Pesk
Remarks: 1. Enission Level= Anterma Factor + Cable Loss + Reading

120 Level (dBuVim)

-imp Factor
2. The emission levels that are 20d6 below the official
limit are not reported.

Date: 2017-07-23

110
90|
4
70|
FCC PART 15 A"
50|
i 73
30
10
5350 5432, 5514. 5596. 5678. 5760
Frequency (MHz)
Site no. : 3m Chamber Data no. : 44
Dis. / Ant. @ 3m 2016 NCTDL208 3007 Ant. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa
t 23, T#C/52. 4% Enginser : rack_zhn

Env. / Ins.
EUT

: Wireless Speaker

Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. L1nHT20 GT46MHz Tx Mode

+ W/N: LF-3606

Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark

(MHz) (dB/m) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L B460.00 32.40 11.84 318 3433 43.18 64,00  10.8Bl  Average
2 BTIE.O0 32.87 11.87 33.29  36.08 43.08 64.00 10.92  Awverage
3 BT26.00 32.80 11.87 34.88  35.08 44. 70 54.00 9.30  Average
4 E744.42 3294 1197 T4.45  36.12 2424 6400 -30.24  Awverage
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading

—inp Factor
The emizsion levels that are 20dE below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134
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120 Level (dBuVim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017.07-03
110 110
1
90| 90|
FCC PART|15E PEAK FCC PART|15E PEAK
70| 70|
1 5 4 5
b i IR et
50| 50|
30| 30|
10 10
5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz} Frequency (MHz}
Site no. ¢ 3m Chamber Data no. : 564 Site no. ¢ 3m Chamber Data no. : 63
Dis. / Ant. i 3m o 2016 MNCTDI208 3007  Ant. pol. : HORIIONTAL Dis. / Ant. ¢ 3m 2016 NCTDI208 3007  Ant. pol. : VERTICAL
Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa Limit :+ FOC PART 1GE PEAK Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz Power :+ DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 G826MHz Tx Mode Test Mode : IEEEG02. 11nHT20 G826MHz Tx Mode
: W/N: LF-3506 : W/N: LF-3506
Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Losz Reading factor Level Limits Margin Remark No.  Freq. Factor Losz Reading factor Level Limits Margin Remark
(Bz) (dB/n) (dB)  (dBu¥) (B} (dBuf/m) (dBuV/m) (dB) (Bz) (dB/n) (dB)  (dBu¥) (dB)  (dBu¥/m) (dBuV/m) (dB)
L 5823.40 33.11 11.88 TE13 35.38 84, 87 T4.00 -10.87 Pesk L B5825.3% 33.12 11.88 83,24 35,38 82,99 T4.00 -18.99  Pegk
2 BEE0.00 33.17 11.88 43.98  35.43 63.71 T4.00  20.289 Pedk 2 BEE0.00 33.17 11.88 46.07  35.43 6. 78 T4.00  18.21  Pedk
3 BEE0.00 33.18 11.88 44.56  35.50 54,23 T4.00 18.77  Pesk 3 BEE0.00 33.18 11.88 44.24  35.50 53.81 T4.00 20.09 Pesk
4 6388.00 34.43 12,06 46.683  36.08 56,97 7400 17.03  Pegk 4 638185 34.34 12,06 46.60  36.04 6T.04 T4.00  16.96  Pegk
6 7260.00 36.80 12.48 44.63  37.26 B6. 66 T4.00 18.35 Pedk 6 7260.00 36.80 12.48 44.60  37.26 6. 62 T4.00 18.38 Pedk
Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading Remarks: 1. Enission Level= Anterna Factor + Cable Loss + Reading
—inp Factar —inp Factar
2. The emission lewels that are 20d6 below the official 2. The emission lewels that are 20d6 below the official
limit are not reported. limit are not reported.
120 Level (dBu\Vim) Date: 2017-07-03 120 Level (dBuVim) Date: 2017-07-03
110 110
90| 90|
1
1
70| 70|
FCC PART 15E AV FCC PART 15E AV

5800 6190. 6580. 6970. 7360. 7750 5800 6190. 6580. 6970. 7360. 7750
Frequency (MHz) Frequency (MHz)

Site no. : 3m Chamber Data no. : 66 Site no. : 3m Chamber Data no. : BA
Dis. / Ant. @ 3m 2016 MNCTDI208 3007 Ant. pol. : HORIZIONTAL Dis. / Ant. @ 3m 2016 NCTDL208 3007 Ant. pol. : VERTICAL
Linit + FOC PART 1GE AV Pre : 101, 2kPa Linit + FOC PART 1GE AV Pre : 101, 2kPa
Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu Enw. / Ins. @ 23 T#C/B2. 4% Engineer : zack_zhu
EUT : Wireless Speaker EUT : Wireless Speaker
Power : DC_16¥ From Adaptor Input AC 120%/60Hz Power : DC_16¥ From Adaptor Input AC 120%/60Hz
Test Mode : IEEEG02. 11nHT20 G826MHz Tx Mode Test Mode : IEEEG02. 11nHT20 G826MHz Tx Mode

+ W/N: LF-3606 + W/N: LF-3606

Ant.  Cable ANP Emission Ant.  Cable ANP Emission
No.  Freq. Factor Loss Reading factor Level Limits Margin Remark No.  Freq. Factor Loss Reading factor Level Limits Margin Remark

(fz) (dB/m) (dB)  (dBuF) (B} (dBuf/m} (dBu¥/m} (dB) (WHz) (dB/m) (dB)  (dBu¥) (B} (dBu¥/m) (dBuV/m) (dR)
L BE25.35 33,12 11.98 63,29 36.38 T304 64.00 -10.04  Average L BE25.35 33,12 11.98 T0.26  36.38 80.01 64,00 -26.00  Average
2 BEE0.00 33.17 11.88 30.67  36.43 40, 38 64.00 13.61 Awverage 2 BEE0.00 33.17 11.88 30.86  36.43 40. 68 64.00 13.42  Awverage
3 BEA0.00 33.18 11.88 30.82  35.50 40. 48 54.00 13.561  Awverage 3 BEA0.00 33.18 11.88 30.81  35.50 40. 58 64.00 13.42  Awverage
4 7280.00 35.80 12.48 30,93 3128 42,08 6400 11.08  Average 4 7280.00 35.80 12.48 0.eL o In.ze 42,03 6400 11.OT  Average
Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading Remarks: 1. Enission Level= Anterma Factor + Cable Losz + Reading
—inp Factor —inp Factor

. The emission levels that ars 20dB below the official
linit are not reported.

The emizsion levels that are 20dE below the official
linit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F17134




